Report SCEGIT No. 82-107

INTERFACE BONDING OF SHOTCRETE REINFORCED BRICK MASONRY ASSEMBLAGES (VOLUME 1)

Douglas W. Robinson and Lawrence F. Kahn

School of Civil Engineering Georgia Institute of Technology Atlanta, Georgia 30332

September 1982

Interim Report 1981-1982

Any opinions, findings, conclusions or recommendations expressed in this publication are those of the author(s) and do not necessarily reflect the views of the National Science Foundation.

Prepared under Grant No. PFR-8002583 Division of Civil and Environmental Engineering National Science Foundation Washington, D.C. 20550

ABSTRACT

Nine 3 ft. by 3 ft. shotcrete reinforced brick masonry assemblages and one 3 ft. by 3 ft. brick masonry control specimen were tested under a single reversed cycle diagonal compression load similar to the ASTM E519-74 testing procedures. The interface surface conditions, between the brick and shotcrete were varied. The surfaces of the single wythe of old brick were either dry, wet, or epoxy coated before application of the 3-inch reinforced shotcrete layer. Ultimate load capacities of the specimens were similar; however, specimens with epoxy-enhanced interfaces were the most ductile; the dry brick specimens showed interface bond failure immediately after the ultimate in-plane load was attained.

iii

ACKNOWLEDGMENTS

The research presented in this report was sponsored by the National Science Foundation under Grant No. PFR-8002583 and by the Georgia Institute of Technology.

The Bricklayers and Allied Craftsman Local 8 Labor Union of Atlanta donated the labor of their apprentice masons to construct all brick masonry panels. The assistance of these sponsors is gratefully acknowledged.

Any opinions, findings, and conclusions or recommendations expressed in this publication are those of the authors and do not necessarily reflect the views of the sponsors.

Laboratory assistance was provided by Steve Long, Ken Thomas, Larry Westbrooks, Alan Todres, Jean Claude Toriz, Donny Spencer, and Eligio Colon. Miss Liset Arza prepared some of the figures, and Ms. Jan Duke typed the report.

TABLE OF CONTENTS

		Page
ABSTRACT	n L	iv
LIST OF	FIGURES	vii
LIST OF	TABLES	xiii
1. INTE	RODUCTION	1
1.1 1.2 1.3	Purpose Scope Background	1 2 2
	<pre>1.3.1 Brickmasonry Buildings and Brickwork 1.3.2 Brick 1.3.3 Mortar 1.3.4 Shotcrete 1.3.5 Shotcrete Reinforcing 1.3.6 Surface Conditions 1.3.7 Strength of Brick Work from the 1920's 1.3.8 Review of Previous Research 1.3.9 Utilization of ASTM E519 Test Procedures</pre>	2 11 17 20 27 27 27 29 31 35
2. EXPI	ERIMENTAL PROGRAM	39
2.1 2.2 2.3 2.4 2.5 2.6 2.7	Specimen Design Specimen Construction Comments on Construction Material Properties Test Set-Up and Instrumentation Test Procedures Comments on Testing Procedures	39 42 56 57 71 78 84
3. EXPI	ERIMENTAL RESULTS AND DISCUSSION	85
3.1 3.2 3.3 3.4 3.5 3.6 3.7	General Load-Strain Flexure and Delamination Ultimate Load Capacities Interface Failure Modes Other Observations Control Specimen	85 87 102 105 110 113 116

TABLE OF CONTENTS (continued)

		<u>Page</u>
4.	CALCULATION RESULTS AND DISCUSSION	120
	 4.1 Diagonal Stiffness Modulus for the Brick Masonry 4.2 Load 	120 122
5.	CONCLUSIONS AND RECOMMENDATIONS	126
REFE	ERENCES	129
Appe	endices	
A.	INTERVIEWS WITH LOCAL MASONRY EXPERTS	132
Β.	DESIGN, CONSTRUCTION AND MATERIAL PROPERTIES FOR 46 SPECIMENS	142
C.	GENERALIZED EQUIVALENT WIDTH USING FINITE ELEMENTS	226
D.	PLOTS FOR SPECIMENS C-1, W-1, E-2, D-3	239

vi

.

LIST OF FIGURES

.

Figure		Page
1.3.1	Thickness is the Multiple of the Width of the Brick, Various Arrangements (16)	4
1.3.2	Eight Inch Walls Laid in Various Boards (16)	5
1.3.3	Twelve and Sixteen Inch Walls Laid in Various Bonds (16)	6
1.3.4	Twenty and Twenty-Four Inch Walls Laid in Various Bonds (16)	7
1.3.5	View of Multiple Wythe Brick Wall of a Building Being Torn Down in Atlanta	9
1.3.6	Lap Positions (16)	10
1.3.7	Example of a True 3/4 Lap (16)	10
1.3.8	Types of Mortar Joints (22)	10
1.3.9	Terms Applied to Various Brick Positions (22)	12
1.3.10	Terms Applied to Various Parts of a Brick Wall (22)	12
1.3.11	Homemade Brick Mold for Single Brick, and Strike (16)	15
1.3.12	Making a Brick by Hand (16)	15
1.3.13	Dry-Mix Nozzles (4)	21
1.3.14	 (a) Vertical Section of a Typical Double Chamber Gun (4) (b) Typical Arrangement (Plan View) of Equipment for Shotcreting (4) 	23
1.3.15	Diagonal Tension (Shear)Test of Composite Brick-Shotcrete Specimens (18)	36

Figure		Page
1.3.16	Locations Where Deflections are Measured During Testing	. 37
2.2.1	Mixing Mortar	. 44
2.2.2	Leveling Up a Specimen	. 46
2.2.3	Brick Panels on Cherry Street	. 46
2.2.4	Mixing the Dry Portions of the Shotcrete	. 49
2.2.5	Filling the Hopper of the Gun with the Dry Portions of the Shotcrete	. 49
2.2.6	Nozzleman Shooting High	. 50
2.2.7	Nozzleman Shooting Low	. 50
2.2.8	Saturating Surfaces with Water	. 52
2.2.9	Mixing Epoxy for Surface Application	. 53
2.2.10	Brushing Epoxy onto the Surface of the Brick	. 53
2.2.11	Applying Shotcrete to the Epoxy-Coated Specimens	. 54
2.2.12	View of the First Lift of Shotcrete	. 54
2.2.13	View of the Surface of the Shotcrete	. 55
2.4.1	Sieve Analysis for Shotcrete Fine Aggregate	. 64
2.4.2	Typical Stress-Strain Plot for the Shotcrete Cores	. 66
2.4.3	Typical Stress-Strain Plot for the Welded Wire Fabric Sections	. 69
2.5.1	Test Set-up, Vertical and Horizontal Instrumentation Positions	. 74
2.5.2	Vertical and Horizontal Instrumentation.	. 75
2.5.3	Test Set-up, Lateral Deflection Positions	s 77

· · _

Figure		Page
2.5.4	View of the Gauges on a Specimen in the Testing Machine	79
2.6.1	View of a Brick Masonry Cracking on the First Half-Cycle	81
2.6.2	View of Brick Masonry Cracking on the Second Half-Cycle	82
3.1.1	Various Types of Cracking That Occurred During Testing	86
3.2.1	Typical Vertical Load-Strain Hysteresis Plot	88
3.2.2	Close Up View of Vertical (Split Tension) Cracking	89
3.2.3	Close Up View of Surface Failures	91
3.2.4	View of Excessive Cracking in the Shotcrete	92
3.2.5	Typical Load-Strain Parallel to the Bed Hysteresis Plot	93
3.2.6	Multiple Load-Strain Parallel to the Bed Hysteresis Plot	95
3.2.7	Load-Strain Parallel to the Bed Hysteresis Plot for the Dry Surface Specimens	96
3.2.8	Load-Strain Parallel to the Bed Hysteresis Plot for the Wet Surface Specimens	97
3.2.9	Load-Strain Parallel to the Bed Hysteresis Plot for the Epoxy Surface Specimens	98
3.3.1	Typical Flexure Plot First Half-Cycle	103
3.3.2	Typical Flexure Plot Second Half-Cycle	104
3.3.3	Typical Delamination Plot First Half- Cycle	106

Figure		Page
3.3.4	Typical Delamination Plot Second Half-Cycle	107
3.3.5	View of Delamination (Edge View)	108
3.3.6	Spalling of a Delaminated Piece of Shotcrete	109
3.5.1	Interface Failure Modes	112
3.7.1	Load-Deflection for Control Specimen C-3	119
4.1.1	Effective Width Diagram	121
4.2.1	Calculated Load Theory Diagram	123
4.2.2	Calculated Load vs Actual Load, E _{sc} = 5.620E6 psi	125
	Appendices	
B.1	Nominal Sizes of Specimens	144
B.2 - B.47	Specimens	151
B.48	View of Construction of 4 by 4 Double Wythe Panels	199
B.49	Construction of 2 by 6 Panels	199
B.50	View of 4 by 4 Double Wythe Specimen	201
B.51	View of 3 by 3 Double Wythe and 4 by 4 Single Wythe Specimen	201
B.52	Section of 3/8 inch Dowel with Hook in Double Wythe Wall with 3 inches of Shotcrete	202
B.53	Section of 1/4 inch Threaded Rod Dowel in Double Wythe Wall with 1/2 to 1 inch of Shotcrete	203
B.54	Section of 1/4 inch Threaded Rod Dowel in Double Wythe Wall with 1/2 to 1 inch of Shotcrete on Both Sides	204

Figure		Page
B.55	Section of 1/4 inch Threaded Rod Dowel in Single Wythe Wall with 1/2 to 1 inch of Shotcrete	205
B.56	Dowel Positions for Specimens 13, 14, and 15	207
B.57	Dowel Positions for Specimens 25 and 26	208
B.58	Dowel Positions for Specimens 27 and 28	209
B.59	Dowel Positions for Specimens 29, 30, 31, and 32	210
B.60	Dowel Positions for Specimens 33 and 34	211
B.61	Dowel Positions for Specimens 35 and 36	212
B.62	Dowel Positions for Specimens 37, 38, 39, and 40	213
B.63	View of Epoxy Being Placed in a 3/8 inch Dowel Hole	215
B.64	Pushing a Dowel into an Epoxied Hole	215
B.65	Epoxy Grouted Dowel in Place	217
B.66	Plaster	222
B.67	Covering Specimens with Moisture Barrier.	222
C.1	3 ft. by 3 ft. Finite Element Model	228
C.2	4 ft. by 4 ft. Finite Element Model	229
C.3	Shear Stress Plot for 3 by 3 Model, P = 20k, E = 3.6E6 psi, and $v = 0.17$	231
C.4	Shear Stress Plot for 3 by 3 Model, P = 20k, E = 3.6E6 psi, and $v = 0.17$	232
C.5	Shear Stress Plot for 3 by 3 Model, P = 20k, E = 1.1E6 psi, and $v = 0.17$	233

xi

- - - - . .

Figure		Page
C.6	Shear Stress Plot for 3 by 3 Model, P = 20k, E = 1.16E6 psi, and $v = 0.30$	234
C.7	Shear Stress Plot for 4 by 4 Model, P = 20k, E = 3.6E6 psi, and $v = 0.17$	235
C.8	Half Line Shear Stress Plot	236
C.9	Quarter Line Shear Stress Plot	237
D.1 to D.77	Plots for Specimens C-3, W-1, E-2, D-3	240

xii

÷,

LIST OF TABLES

<u>Table</u>		Page
1.3.1	Compressive Strength of Individual Brick (16)	30
1.3.2	Tests on Old Brickwork from Raquet and Tennis Club, New York City (16)	32
1.3.3	Influence of the Strength of Mortar on Piers (16)	33
2.3.1	Thicknesses and Ratio of Steel Area to Wall Cross-Sectional Area for the Specimens	58
2.4.1	Initial Rate of Absorption for the Brick	60
2.4.2	Compression Test, Brick-Mortar Prisms	61
2.4.3	Compression Test, Mortar Cubes	63
2.4.4	Compressive Strength Tests of 1.4 inch by 2.8 inch Shotcrete Cores	67
2.4.5	Tension Test on Sections of W6 x W6 x 8 x 8 Welded Wire Fabric	70
3.2.1	Minimum and Maximum Load and Strains for Vertical and Parallel to the Bed Hysteresis Plots	99
3.2.2	Calculated Energies	101
3.4.1	Ultimate Load Capacities for First and Second Half-Cycles	111
3.5.1	Interface Failure Modes	114
3.6.1	Loads at Which Various Cracking Occurred During Testing	115
3.6.2	Percentage of Ultimate Load at Which First Vertical Cracking Occurred in the Brick Masonry and the Shotcrete	117

LIST OF TABLES (continued)

Table		Page
	Appendices	
B.1	Experimental Models	145
B.2	Construction Log	150

1. INTRODUCTION

1.1 Purpose

The purpose of this research was to investigate experimentally the interface bonding of shotcrete reinforced brick masonry assemblages. The objectives were to determine, 1) the adequacy of the connection between the brick masonry and shotcrete, and 2) the extent of the composite action due to the bonding conditions. To satisfy the objectives, three surface conditions are investigated. The variables, i.e., the surface conditions, were 1) a natural bond between a dry brick masonry surface and the shotcrete, 2) a natural bond between a wet brick masonry surface and the shotcrete, and 3) an enhanced bond using an epoxy coating on the surface of the brick masonry at the interface between the brick and shotcrete.

Current repair and retrofit of brick masony incorporates the use of a shotcrete skin with a saturated brick masonry surface. The potential composite action between the brick masonry and shotcrete skin is disregarded during the analysis of the repaired, or retrofitted, masonry elements. Ideally, some degree of composite action would occur between the brick masonry and shotcrete, thereby justifying the incorporation of composite action in analysis.

1.2 Scope

The scope of this project was limited to the testing of nine shotcrete treated specimens: three with dry interfaces, three with wet interfaces, three specimens with an epoxy enhanced interface and one control specimen. The control specimen was a single wythe brick masonry assemblage without a shotcrete treatment. Initially, three control specimens were to be used; however, two of these were broken and replacement was not possible. The variables, the interface condition of each specimen prior to the shotcreting, were used to investigate the bond characteristics and the influence on composite action.

1.3 Background

1.3.1 Brick Masonry Buildings and Brickwork

Many brick masonry buildings of the late nineteenth and early twentieth centuries are still in use today. These buildings are unreinforced brick buildings utilizing weak brick and masonry components relative to today's standards. The brick used in these unreinforced masonry buildings are solid units of clay, either burned or sun dried, about 8 x 3.75 x 2.25 inches in size. The primary function of this brick was to carry the vertical loads; the thickness of the walls being mainly governed by the vertical loads. anticipated.

A great variety of brickwork patterns existed to give the exterior of the masonry buildings a particular look. However, behind this facade, there would generally be a

multiple of wythes of brick masonry making up the load carrying part of the structure. By placing the brick endwise or crosswise, a wall could be built of any thickness, that is, any multiple of the width of the brick. Thus the nominal thickness of a wall might be 4, 8, 12, 16, 20, 24, . . . inches. Figure 1.3.1 shows the various arrangements of brick for laying walls of various thicknesses. Figures 1.3.2 to 1.3.4 show walls of various thicknesses and various bonds.

The four inch wall was seldom used for bearing purposes, but was often used for interior non-bearing partitions and as a fire wall. The four inch wall, too, was used as a non-load bearing veneer connected to the structural frame via a metal tie (16).

In the early twentieth century, many cities allowed eight inch thick walls as being sufficient for the usual home; however, other cities required a minimum of twelve inch thicknesses. An objection against the twelve inch walls, for ordinary dwellings, was the loss of floor space. On the other hand, the twelve inch wall had the benefit of insulation properties (16, 20, 23).

The 16 to 24 inch walls were generally used in the heavy duty factory areas where the walls had to carry heavy loads of machinery and were subject to excessive vibrations (16). The arrangement of the brick for these thick walls, as seen in Figs. 1.3.2 to 1.3.4, is more compliated.

It has been noted that poor craftmanship abounded in the construction of the interior wythes of the multiwythed





Figure 1.3.1 Thickness is the Multiple of the Width of the Brick, Various Arrangements (16).



Figure 1.3.2 Eight Inch Walls Laid in Various Boards (16).







Figure 1.3.4 Twenty and Twenty-Four inch Walls Laid in Various Bonds (16).

brick walls. The mortar for these interior wythes was generally weaker and even sparcely placed. The worst bricks were used for the inner wythes, saving the quality bricks for the face. Occasionally even chips and chunks of brick were used. However, these practices were not always followed as can be seen in Fig. 1.3.5, a photo of a building in Atlanta being torn down. It is common practice to wet bricks prior to use; however, the bricks of the inner wythes were often not saturated with water. The dry bricks would soak up water from the mortar which was needed in the Portland cement mortars for hydration. For walls with Portland cement mortar, this created a much weaker structure. However, if a lime mortar was used, this would not cause a big problem because lime mortar gains strength when the mortar dries out.

In brickwork, the term "bond" applies to the overlapping of the brick, one upon the other, either along the length of the wall or through its thickness in order to tie brick together. The use of overlapping increases the strength of the structure.

The strength and rigidity of a wall with bonding is much greater than that of a wall without it. In practice the lap is made of either 0.25, 0.50, or 0.75 of the bricks length. Figures 1.3.6 and 1.3.7 show the lap positions. By patterning these ratios, an attractive facia can be made as in the American, English and Flemish patterns in Figs. 1.3.2 and 1.3.4.



Figure 1.3.5 View of Multiple Wythe Brick Wall of a Building Being Torn Down in Atlanta.



Figure 1.3.6 Lap Positions (16).



Figure 1.3.7 Example of a True 3/4 Lap (16).



Figure 1.3.8 Types of Mortar Joints (22).

The "stretcher" and the "header" are the two most commonly used terms to describe how brick are laid When the brick is laid lengthwise in the wall, thus showing its long narrow dimension or "face" on the surface, it is called a "stretcher." If its length extends back into the wall, so that its short dimension shows on the surface, it is called a "header." The stretcher secures strength in the length of the wall, and the header, strength across the wall. Figures 1.3.9 and 1.3.10 show the various brick positions and various parts of a brick wall.

As is illustrated in Figs. 1.3.2 to 1.3.4, the numerous types of bonds consist of stretchers and headers arranged in various patterns. The common or American bond is the same as a true stretcher bond except that every sixth course is a row of headers. The English and Flemish bonds are also variations similar to the American bond. These three bond patterns are not the only existing bond patterns, but they are prominent examples of the numerous variety of bond patterns used in history.

A number of mortar joints are utilized in the bond patterns. Figure 1.3.8 shows eight types of mortar joints that are commonly used.

1.3.2 Brick

By definition, a brick is a solid unit of clay, either burned or sun dried, about 8 x 3.75 x 2.25 inches in size. The great variety of bricks may be classed with respect to many variables. The brick may be classifed with respect



Figure 1.3.9 Terms Applied to Various Brick Positions (22).



Figure 1.3.10 Terms Applied to Various Parts of a Brick Wall (22).

•

to the degree of heating, hardness, color, method of making, finish, dispositon of the material, service, material, and the shape of the brick.

The material used for the manufacture of brick is a hydrated silicate of alumina. The silicate of alumina may contain various impurities, such as oxides of iron, calcium, magnesium, sodium, titanium, and potassium. The presence of these impurities in varying amounts will cause deviations to occur in both the chemical composition and physical properties of the clay brick.

Natural clay, which is very common in the earth's surface, occurs in three principal forms, which are 1) surface clays which are found near the surface of the earth, 2) sedimentary clays such as shales which are subjected to high pressures causing a hardened form, and 3) fire clays which occur at greater depths and have a high resistance to fluxing at high temperatures (vitrification).

The most significant properties that give rise to clays suitability for the manufacture of brick are its plasticity, tensile strength, fusibility, and shrinkage. The strongest brick clays, or the brick possessing the greatest plasticity and tensile strength, are those brick which contain the highest percentage of the hydrated aluminum silicates.

On heating, all clays lose their plasticity and cannot regain it. Therefore, on burning, clays are converted into rigid bodies.

There are four distinct methods employed in the manufacture of brick in which the equipment required depends largely upon the nature of the raw material and to some extent upon the desires of the manufacturer. The manufacturing processes are as follows: 1) hand method, 2) soft mud method (obsolete), 3) dry press method, 4) stiff mud method.

The hand method for making brick is used in isolated or exceptional cases, usually at a very small scale and where labor is cheap. In this process the clay is taken directly from the clay bank and thrown into a pit with the proper amount of water. A large wheel fixed to a shaft and drawn by a horse or several laborers passes through this pit and thoroughly mixes the clay and water. The tempered clay is then pressed by hand into a wooden or metal Figure 1.3.11 shows a home made mold or four sided case. brick mold and strike. The mold being made of the desired shape and size, allowing for the shrinkage of the brick in drying and firing. As illustrated in Fig. 1.3.12, the molder dips the mold in water, places the mold in sand to prevent the clay from sticking, packs the clay into the mold, scrapes off the excess clay, and then strikes off the top smoothly. The brick is then turned out and predried. These bricks can later be sun baked or kiln baked in small kilns. The hand made bricks are easily identified by their characteristic scar marks due to the wood cases,



Figure 1.3.11 Homemade Brick Mold for Single Brick, and Strike (16).



Making a brick by hand. A) wetting the mold; B) sanding the mold; C) placing the mold on table; D) packing clay in mold; E) levelling with strike; F) turning out brick on board.

Figure 1.3.12 Making a Brick by Hand (16).

their deformed corners, and their soft surfaces (16, Appendix A-4).

The soft mud process is used for the production of brick made out of clays that contain too much water in their natural state (20 to 30%). This process is simply a method of forming the brick in a mold under pressure. The soft mud machine can mold four to six bricks in one operation. The brick formed by this process are uniform in size and resemble the bricks made by the hand process.

The dry press method is generally used in areas where the clay cracks easily on drying if much water is added to it. In this process, the clay is ground and taken directly to the machine without any water added to it. This machine is a heavy press, and using an enormous amount of pressure, it compresses the clay into a brick. Brick made by this process is characterized by being very dense and having very smooth surfaces and sharp corners. No predrying is needed in this process, i.e., the bricks are taken directly to the kilns.

The stiff mud method is a process whereby the ground clay is mixed thoroughly in a pugmill or in a wet pan. From the mill the clay is taken and put directly into an auger machine, where it receives further mixing and tempering. By means of a large auger, the clay mixture is extruded through a die. The clay comes out as a continuous bar and is ready to be cut into the desired lengths. The cutting

is generally done on a cutting table equipped with high tensioned cutting wires. The wires leave a rough side where they cut through the clay. This side of the brick is generally used for the mortar joint. As soon as the clay product has been formed, it is ready for drying. Older plants resort to free air drying, whereas modern plants use drying floors or tunnel dryers.

The burning or firing of bricks is the most important factor in the production of bricks. Their strength and durability depends on the character and degree of firing to which they have been subjected. The action of the heat brings about certain chemical decompositions and recombinations which alter the physical characteristics of the dry clay, thus producing desirable structural qualities.

Various types of kilns have evolved in the history of brick making; although they all perform the same task. Whether they be updraft, downdraft, or continuous kilns, their results are generally the same.

1.3.3 Mortar

One of the most essential elements in brick masonry is the mortar that binds the brick elements together to form a structure. There are several types of mortar which are composed of different materials, differing ratios of materials, and different strengths.

The principal mortars are lime mortar, lime cement mortar and cement mortar. There are two types of cement

mortars, natural and portland cement. Lime mortar is composed of sand, and either slaked lump lime or hydrated lime. The sand must be clean and consist of sharp angular particles free from vegetable matter, loam, large stones, and dust. Slaked lump lime is formed by adding water to lump lime. The lump lime is the product of calcining limestone in kilns. Hydrated lime is produced by adding the water during the grinding and manufacturing process where it is converted into hydrated lime, without necessarily saturating it with water.

In the 1920's lime mortar was recommended for ordinary house construction because it was felt that a strong bond between brick and mortar was not necessary (16). However, according to Edwards (Appendix A-7), lime mortar was used for more than the construction of ordinary houses. An example of a lime mortar mix design for the 1920's was:

 five bushels of fresh burned lime or its hydrated equivalent

2) one cubic yard of sharp river sand The supply of fresh lime mortar to be kept well in advance of the work so that none less than two weeks old be used. Only enough water to make a workable mix should be added. (16)

Evolving from the lime mortar was the lime cement mortar. The lime, as before, gives the mortar mix workable properties and some strength, while the cement provides the basic strength. The lime cement mortar was quite prevalent in

the structures of the early 1900's and was especially used in the Middle West of the U.S. (16). An example of a mix design for lime cement mortar is:

l part lime

1 part cement

4 to 6 parts sand

The ingredients are to be mixed well and only enough water to provide a workable mix should be added. This mortar should be used directly after mixing (16).

The lime cement mortar is slightly stronger than the lime mortar; however, the increase in strength is small when compared to the strength of the third mortar type, the Portland cement mortar. The Portland cement mortar sets faster and is harder to work with than the two previous mixes. One reason for the difficulty in working with the Portland cement mortar is that it contains no lime. Lime gives plasticity to and delays the setting time of mixes that incorporate it. However, Portland cement mortar is much stronger than the lime or lime cement mortars, and was thus recommended in uses where extra strength was required or in heavy bearing situations. Edwards (Appendix A-7) noted that the excessive strength acquired from Portland cement mortars is so large that it at times caused cracking to occur through the brick rather than through the mortar joints. A typical mix for Portland cement mortar in the 1920's was:

 one part American Portland cement showing a tensile strength of 500 lbs. per sq. in. on seven days.

2) three parts of clean sand

Enough water to be added to create a somewhat workable mix. The cement mortar is to be mixed fresh each day just before being used and in such quantities that none shall be left over at the end of the day's work (16).

1.3.4 Shotcreting

Shotcrete, or gunite to which it is sometimes referred, is a pneumatically applied mortar or concrete. Shotcrete is a mixture of portland cement, aggregate, and water, shot into place through a hand-held nozzle at high velocity by compressed air.

The two basic shotcreting processes are the wet and dry mix processes. The wet process requires that the ingredients, cement, aggregate and water, be mixed prior to pumping to the nozzle. The dry mix process requires that the cement and damp aggregate be premixed and pneumatically conveyed through the delivery hose to the nozzle where the operator adds the remainder of the water. Figures 1.3.13(a) and (b) show two typical nozzles used in the dry mix shotcreting process. The water enters at the beginning of the nozzle and combines with the cement and aggregate in the mixing chamber. Hydration of the cement begins at the moment the



(a) Balloon-type nozzle tip



(b) Modified nozzle tipFigure 1.3.13 Dry-Mix Nozzles (4).

water is added at the nozzle. The dry process generally is superior to the wet mix process because a competent nozzleman, by controlling the water added, can produce an excellent finished mix. (The wet mix often is less expensive than the dry.)

A typical arrangement (plan view) for the equipment used in the dry mix shotcreting process is shown in Fig. 1.3.14(b). Figure 1.3.14(a) is a vertical section of a typical double chamber gun used for the dry mix process. The cement aggregate mixture is added to the upper chamber. The material is transferred to the lower chamber where it is then pneumatically conveyed through the material hose to the nozzle.

Shotcrete, produced by the wet and dry processes, is designed to be sufficiently stiff that it supports itself without sagging or sloughing from a vertical surface. Because of the stiffness of shotcrete at impaction, shotcrete is well adapted for thin applications, even less than one quarter of an inch. However, thick layers can be obtained by the application of numerous thin coatings.

Shotcrete is being used for construction of thin lightly reinforced structures, canal and tunnel linings, swimming pools, and prestressed tanks (3, 4, 12, 21). Shotcrete is used in the repair, restoration, strengthening and waterproofing of existing concrete and masonry structures (1, 3, 4, 12, 15, 18, 19, 24).


Figure 1.3.14 (a) Vertical Section of a Typical Double Chamber Gun (4).



Figure 1.3.14 (b) Typical Arrangement (Plan View) of Equipment for Shotcreting (4).

When the shotcrete mixture, produced by both wet and dry processes, leaves the nozzle at high velocity and strikes the hard surface which is to be covered, the coarser particle ricochet (rebound) from the surface. The rebound of material may alarm some users, however, initial rebound of the coarser particles leads to a thin bond coat of fine grout on the surface being treated. After a thin layer of the bond coat has built up, it acts as a cushion to reduce the amount of rebound and to ensure build-up of the shotcrete layer. Excessive rebound should be limited to only the initial passes, otherwise an undesirable rich mixture will be produced.

The optimum distance that the nozzle should be held from the point of application varies depending on the nozzle tip size, hose size, production, air compressor size, wind velocity, skill of nozzleman, and type of surface being coated. On large, flat, unobstructed surfaces with a 2-in. hose and a 600 cu. ft. per min. or larger air compressor, the nozzle can safely be held back 6, 8, or 10 feet to produce satisfactory work. For reinforcing bar or wire encasement, the nozzle should be held as close as practical. When shooting a finish flash coat over work which has been troweled, screeded, or otherwise worked, the further back the nozzle, the smoother and more attractive will be the finished surface. The nozzleman should hold the nozzle at 90 degrees to the surface and at 45 degrees relative to the intersecting planes of a corner.

For dry-mix shotcrete, the normal ingredients are Type I Portland cement, damp angular sand, water, and possibly admixtures. Different projects require different mixes of sand and cement. The basic mix, however, is considered to be 3.5 parts sand to 1 part Portland cement, with the sand having a fineness modulus of 2.42 and a moisture content of 3 to 5 percent. Mixing damp sand with cement causes the cement to adhere to the larger sand particles, thus preventing segregation in the gun chamber. The grading for fine aggregate should comply with the ASTM C33 "Specifications for Concrete Aggregates" (8). This requires the folowing grading for fine aggregates:

Sieve Size, U.S. Standard Square Mesh	Percent Passing by Weight
3/8 in.	100
No. 4	95 - 100
No. 8	80 - 90
No. 16	50 - 85
No. 30	25 - 60
No. 50	10 - 30
No. 100	2 - 10

For jobs requiring large aggregate, another gradation specification should be followed.

For the use of shotcrete in engineered applications, the strength of the finished product is needed for design. The most reliable determination of the quality of shotcrete is to obtain core samples from a typical gunned section (4, 12, 20). The test cores taken from a gunned area should have a minimum diameter of 3 in. and a L/D ratio of at least 1 if possible. Core strength should be converted for L/D as described in ASTM C42 "Obtaining an Testing Drilled Cores and Sawed Beams of Concrete" (10).

If taking cores from the structure is not feasible or desirable, small unreinforced test panels, at least 1 ft. square and 3 inches thick, should be periodically shot. Cores or cubes can be extracted for compressive tests and visual examination as described in ACI Publication SP-14, "Shotcreting" (4). Another method that is not generally recommended is the fabrication of cylinders by shooting shotcrete into hardware cloth cylinder molds (4). To test these cylinders, the hardware cloth is removed after 24 hours and the cylinders are tested in compression. If cubes are taken as test samples, the cube strength can be presented directly or converted to a cylinder strength by multiplying the cube strength by 0.85.

Additional information on shotcreting can be obtained frm the ACI Publication SP-14, "Shotcreting" (4).

1.3.5 Reinforcing for the Shotcrete

Shotcrete, a specialized concrete, has low tensile strength and requires reinforcing steel to carry tensile forces. It is emphasized that the soundest shotcrete will be obtained when reinforcing steel is designed and placed to cause the least interference with placement of the shotcrete (4). Depending on the thickness and nature of the work, reinforcement may consist of either round bars, welded wire mesh, or any of the great variety of metal lath used in the process of plastering. Small bar sizes should be used, with a #5 bar being the normal maximum size (4).

Sufficient clearance should be provided around the reinforcement to permit complete encasement with sound shotcrete. The clearance needed depends on the maximum size of aggregate in the mix and size of reinforcement. The minimum clearance between the reinforcement and the form or other back up material may vary between 0.5 inch for the case of a mortar mix and wire mesh reinforcement to 2 inches for the case of a concrete mix (having large aggregate) and #5 reinforcing bars (4). Minimum cover should also comply with the specification governing the work or applicable building code.

1.3.6 Surface Conditions

Shotcrete, being a portland cement product, acquires strength through a hydration process. A low slump shotcrete mix uses the minimal water content required for the hydration of the portland cement. Because the water content is initially the bare minimum, any loss of water at the interface between shotcrete and brick could cause a weak bond between the shotcrete and brick and a layer of low strength shotcrete at the interface. If a shotcrete treatment were applied to a totally dry brick wall, the brick would soak up all available water causing an extremely weak bond between the shotcrete and brick, and a weak layer of shotcrete at the interface.

A means of reducing the loss of water from the shotcrete at the interface is to saturate the brick masonry that is to be treated prior to the application of the shotcrete. The water content at the interface would be unaltered, and the shotcrete could develop its full bond and strength characteristics.

Epoxy glues and pastes are used to enhance the interface bonding for materials using hydraulic cement (18). The epoxy is coated on the existing surface prior to the application of the shotcrete. Some epoxies are insoluble in water, curing in a water environment. The epoxy is supposed to increase the adhesive force of the shotcrete. Epoxies could also create a vapor barrier at the interface, reducing any loss of water from the shotcrete into the brick masonry.

Epoxy coatings are expensive, enough epoxy to coat 100 square feet could easily cost 55 dollars. The net increase of adhesive bond at the interface between the shotcrete and brick may not outweigh the epoxy costs.

1.3.7 Strength of Brickwork in the 1920's

During the 1920's, the Common Brick Manufacturer's Association, working with the U.S. Bureau of Standards, conducted investigations into the properties of brickwork (15). The intent of these investigations was to arrive at exact engineering data upon which design formula could be used.

Gram of the 1927 edition of "Audel's Masons and Builders Guide" (16), presents investigations on three factors that can have an influence on the strength of brickwork. The investigations deal with the strength of individual brick, mortar and the bonding of brickwork.

Table 1.3.1 shows the results of compression tests on individual brick from three geographical areas. The ultimate strengths between geographical areas and types of brick vary between 5.2 ksi to 20.0 ksi. The extreme differences of load capacity between bricks indicates the need for builders to explicitly specify the type of brick to be used in construction.

"Audels Guide" (16) also presents the findings of tests at Columbia University by Prof. Macgregor (16). Macgregor's tests indicated that the brickwork laid in cement lime mortar (using a 1-1-6 mixture) was stronger than the straight 1-3 cement mortar, although the 1-3 cement mortar cubes were considerably stronger than the cement lime mortar cube. Macgregor (16) indicated that the lime cement mortar's favorable

Table 1.3.1 Compressive Strength of Individual Brick (16).

BRICK	Lbs, per sq, in,	Tons per sq. ft.
Red grade 1 Red grade 2 Red grade 3	12253. 11966. 5620.	953. 860. 406.
Illinois Shale building brick Underburned common	10690 . 3920 .	770 . 280 .
Kentucky Dark gray Gray Dark green Red	20030 16793 7243 5290	1442. 1 210. 521. 380.

(tested flat)

Ultimate load capacities

from "Audels Masons and Builders Guide"

response could be attributed to the increase in plasticity given to it by the lime. This increase in plasticity further resulted in a more thorough bedding of the brick, and a more complete filling of the joints.

In Table 1.3.2 are the results presented in "Audels" (16) by Rudolph P. Miller on tests of old brickwork from the Raquet and Tennis Club in New York City. The test samples varied in header brick orientation. The average ultimate strength of the valid specimens was 1,781 lbs/sq. in. It was concluded at that time, that the number of header courses used did not have a positive effect on the compressive strength of the pier.

Gram, in "Audels" (16), also presented some tests on the influence of the strength of mortar and piers. In Fig. 1.3.3, it shows that the lime cement mortar is comparatively equal in strength to the plain cement mortar.

1.3.8 Review of Previous Research

To the best of the author's knowledge, no laboratory study has been published on the investigation of the interface bonding of shotcrete reinforced brick masonry.

Numerous unreinforced brick masonry buildings and buildings with masonry walls have been strengthened to resist anticipated earthquakes (18, 19) and many buildings of unreinforced masonry or with masonry walls have been repaired and strengthed after a damaging earthquake (1, 15, 18, 24). To strengthen the masonry, the use of a reinforced shotcrete

Table 1.3.2 Tests on Old Brickwork from Raquet and Tennis Club, New York City (16).

	Hei	Lght	Area in Compression	Ultimate	Ultimate Strength		
<u>Specimens</u>	Inches	<u>Courses</u>	sq. in.	Total lbs.	PSI.	PSI.	
1	23.5	9	193 . 60	268,970	1 389	516	
А	27.2	10	206.25	181,000	877	640	
В	24.5	9	186.34	390,000	2093	1588	
С	21.7	8	196.00	365,000	1862	1275	

by Rudolph P. Miller

Average Ultimate Strength of specimens 1, B and C 1781 psi.

The bearing of pier A was uneven and not used.

from "Audels Masons and Builders Guide"

1

Pier	Compr Stren	essive gth of	Mortar Mixture	Compressive Strength of		
No.	Bricks psi	Mortar <u>psi</u>	ratio	Piers psi		
1	4040	0	Dry sand	740		
2	4040	38	1 lime; 3 sand	740		
3	4040	355	2 lime; 1 cement; 9 sand	1420		
4	4040	695	1 lime; 1 cement; 6 sand	1840		
5	4040	1280	1 lime; 2 cement; 9 sand	1700		
6	4040	1640	2 lime; 1 cement; 7 sand	1930		
7	4040	2620	1 cement; 3 sand	1980		

Table 1.3.3 Influence of the Strength of Mortar on Piers (16).

28 day tests

.

from "Audels Masons and Builders Guide"

ယ သ skin has been popular. The shotcrete treatment involves removing inner wythes of brick from the masonry wall, drilling holes into the wall, grouting of reinforcing dowels into these holes, placement of vertical and horizontal reinforcement, wetting of the brick, and the application of shotcrete in place of the masonry wythes that were removed.

The shotcrete reinforced wall is analyzed as a reinforced concrete wall, typically vertical loads are carried by the masonry while all lateral loads are carried by the shotcrete. However, at times, the structural capacities of the masonry are disregarded, relying on the shotcrete skin to carry all loads. Bending characteristics and resulting composite action between the shotcrete and brick masonry is not considered. The dowel connection is provided to assure the bricks from falling during subsequent earthquakes.

An example of the use of shotcrete in structural rehabilitation of brick masonry is the retrofitting of the California State Capitol (19). The strengthening scheme used for the retrofit of the Capitol was as follows: 1) the removal of two interior wythes of brick; 2) drilling holes into the remaining wall and epoxying rebar dowels in the holes; 3) placing inplane rebars in both directs; and 4) shooting 12 inches of shotcrete in place of the removed wythes of brick.

1.3.9 Utilization of ASTM E519-74 Testing Procedures

The ASTM E519-74 test, "Diagonal Tension (Shear) in Masonry Assemblages" (11) is illustrated in Fig. 1.3.15. The E519 test has been used as an economical replacement for racking shear tests on masonry walls. The test method avoids the need for a hold down force to prevent rotation of the specimen as required in the racking load test prescribed in ASTM Method E72 (6). The E519 method approximates the inplane loading of a masonry wall and was intended for evaluating the effects of variables such as type of masonry unit, mortar, workmanship, etc. However, the use of this test on shotcrete treated masonry specimens will indicate relative increases in load capacities, bonding at the interface of the two materials, and the composite action of the brick and shotcrete under conditions similar to a plain masonry assemblage under inplane loads.

Because the strengthening technique involves the use of materials with different modulus of elasticity, flexure of the specimens was considered. Other than the typical horizontal and vertical gauges, as recommended in the testing procedures (Fig. 1.3.16b), lateral deflection gauges used to measure lateral deflection and delamination of the speciment during testing (Fig. 1.3.16a).

The method calls for 4 ft. by 4 ft. masonry assemblages, but allows the use of a smaller size specimen if the testing equipment will not accommodate the 4 by 4's. Due to minimal



Single Wythe

Double Wythe

Figure 1.3.15 Diagonal Tension (Shear Test of Composite Brick-Shotcrete Specimens (18).



Figure 1.3.16 Locations Where Deflections are Measured During Testing.

research in size effects, there is no correlation between small-scale tests and the recommended 4 by 4 specimens (11, 15). This research project uses 3 ft. by 3 ft. specimens for the investigation. An accompanying project uses 4 ft. by 4 ft. specimens to provide a correlation.

The method calls for mortar cubes to be tested at the same time as the specimens; however, this procedure was not followed due to time restrictions. Loading shoes, like that in the specifications, were made. A cement grout was used to assure adequate bearing.

The specimens were built like those for the E519-74 test and rotated by the 45° with a large "C" clamp. The 450,000 lb. Riehler test machine was used to provide the compressives loads required.

2. EXPERIMENTAL PROGRAM

2.1 Specimen Design

To investigate the interface bonding of shotcrete reinforced brick masonry, 3 ft. by 3 ft. nominal size brick masonry panels were used to model an inner wythe of an unreinforced brick masonry wall. The brick masonry assemblages were modeled after an inner wythe of an unreinforced brick masonry wall because the shotcrete reinforcing treatment typically has been used to replace the interior wythe of brick such that the shotcrete interfaces with an inner wythe. As presented in Section 1.3.1 of this report, many unreinforced brick masonry buildings of the late nineteenth and early twentieth centuries are still in use today. Many of these masonry buildings are in need of repair and strengthening. Because of the number of old masonry buildings that are in distress, the structural properties of the brick masonry assemblages were modeled after the old unreinforced brick masonry of the late nineteenth and early twentieth centuries.

Old solid soft bricks were used in the masonry assemblages to model the predominant type of brick used in the late nineteenth and early twentieth centuries (Appendix A). The old solid soft brick were used also because the results from tests incorporating these brick would be conservative

with respect to the quality and strength of bricks that were produced in the 1970's and 1980's. The use of core bricks was considered; however, upon subsequent interviews (Appendix A), it was revealed that very few core bricks were produced, if any, during the time period being modeled. Old solid bricks for the construction of the masonry panels were obtained from the Atlanta Civic Center which was built between 1928 to 1932 and demolished by Atlanta Wrecking and Salvage Company in 1981.

As is revealed in a number of personal interviews (Appendix A) and research references (16, 20, 22), the mortar used in construction of masonry buildings in the early twentieth century was extremely weak. The typical mortar used in the early twentieth century contained a mix of slag cement, lime, and sand. The mix used, typically, was 1, 1 and 4 to 6, respectively. To model the weak mortar, Magnolia Mortar mix was used. Magnolia Mortar mix was first used in Atlanta in the 1920's. The mortar mix could be compared with the standard type 0 mortar, which is extremely weak by today's codes.

As described in Section 1.3.4, two types of shotcreting processes were reviewed as possible methods for treating the specimens. The dry mix process was chosen and used to treat the masonry assemblages because of the dry mix's superior finished properties as well as the techniques low waste percentage, finishability, and good quality control.

A 3" thickness of shotcrete was used on the assemblages. John Kariotis, a structural engineer in Los Angeles, California, recommended the use of a 3" to 4" shotcrete thickness because the 3" to 4" treatment would approximate the weight of the interior wythe which would be removed so the total mass of the building is unchanged. A 3" shotcrete treatment was used also because the 3" thickness would give the final specimens symmetrical cross-sections.

 $6 \ge 6 - 13.5 \ge 13.5$ welded wire fabric was used to reinforce and help hold the shotcrete during placement. The welded wire was chosen because it was easy to cut into appropriate sizes which fit the specimens and because it was easy to position in the form work requiring no additional supports to hold individual bars in place.

To satisfy the objectives of this research, three shotcrete-brick surface conditions were investigated. The variables, i.e., the surface conditions, were 1) a natural bond between a dry brick masonry surface and the shotcrete, 2) a natural bond between a wet brick masonry surface and shotcrete, and 3) an enhanced bond using an epoxy coating on the surface of the brick masonry at the interface between the brick and shotcrete. Three specimens for each of the three variables were constructed, along with three control specimens that were not treated with shotcrete. Two of the control specimens were broken before testing, and replacement was not possible. A total of ten specimens were tested,

nine shotcrete treated and one control. Sikadur 370, an insoluble epoxy was used for the epoxy enhanced bond.

In place of the racking load test prescribed in ASTM Method E72(6), the ASTM E519-74 test, "Diagonal Tension (Shear) in Masonry Assemblages" (11) was used to test the shotcrete treated assemblages and the control specimen. The E519 test approximated the inplane loading of a masonry wall and was used to evaluate the increase in load capacity of panels with a shotcrete treatment, interface bonding between brick and shotcrete, and composite action of the two-material assemblages. The E519 test suggests the use of 4 ft. by ft. assemblages; however, 3 ft. by 3 ft. panels were used for ease of handling.

2.2 Specimen Construction

Nine shotcrete reinforced brick masonry assemblages and three plain brick masonry assemblages were constructed to investigate experimentally the interface bonding of shotcrete to unreinforced brick masonry walls. To satisfy the objectives of this research, three shotcrete-brick surface conditions were investigated. The three bond conditions were: 1) a natural bond between dry brick masonry and the shotcrete, 2) a natural bond between water saturated brick masonry and shotcrete, and 3) an enhanced bond using an epoxy coating on the surface of the brick masonry at the interface between the brick and shotcrete. Three specimens for each of the conditions were constructed along with three control specimens,

masonry panels with no shotcrete.

Appendix B contains information on the construction of 46 brick masonry assemblages which were used for the complete project funded by the National Science Foundation. Of the 46 specimens presented in Appendix B, 9 shotcrete reinforced and 3 plain brick assemblages are presented in this report. The three dry interface specimens are referred to as specimens D-1, D-2, and D-3. The three wet interface specimens and epoxy interface specimens are referred to as specimens W-1, W-2, W-3, and as E-1, E-2, and E-3, respectively. The control specimens are referred to as specimens C-1, C-2, and C-3. Within Appendix A specimens W-1, W-2, and W-3 are specimens 4, 5, and 6; specimens E-1, E-2, and E-3 are specimens 7, 8, and 9; specimens D-1, D-2, and D-3 are specimens 10, 11, and 12; and specimens C-1, C-2, and D-3 are specimens 1, 2, and 3, respectively.

Apprentice masons built the brick specimens. Their time was donated by the Bricklayers and Allied Craftsman Local 8 Labor Union. Four to six apprentices worked at building the assemblages each day. The masons were supplied with mortar and bricks by student employees. The mortar used was a weak mortar incorporating Magnolia Mortar mix, sand, and water. Magnolia Mortar mix is lime and portland cement mixture that was first used in Atlanta in the 1920's. The mortar was mixed in a concrete mixer and wheeled to mud boards where it was used (Fig. 2.2.1). The mix was

Reproduced from best available copy.





a basic 1:3 ratio, 1 unit of mortar mix to 3 units of sand on a volume basis. Enough water was added to create an acceptable workable mix as judged by the apprentice masons.

The specimens were built on wood platforms that were level and which were supported by bricks at two points. This support system allowed a fork lift to pick the specimens up at a future date. Figure 2.2.2 shows the wood platforms and the support system on which the specimens were built. The specimens were built next to each other with plywood spacers vertically between them. The spacer was later used as a form for the shotcreting process. The specimens were placed next to each other so that the shotcrete applications could be spread evenly and easily down a row of specimens.

Upon leveling a support, the masons constructed the 3 ft. wide by 3 ft. high, single wythe specimens using a full bed and head joint. The joints were not raked or struck because the masonry assemblages were modeling the inner wythes of unreinforced brick masonry walls. The inner wythe's joints typically were not raked or struck. The bricks were not soaked prior to use because typically the inner wythe bricks of masonry building of the late ninteenth and early twentieth centuries were not soaked.

The author noted that the masons would add extra water to the mortar to retain a workable mix. At times, a mason would mix small scraps back into the mortar on his mud



Figure 2.2.2 Leveling Up a Specimen.



Figure 2.2.3 Brick Panels on Cherry Street.

board; however, this practice was limited.

Masonry prisms made of two bricks with a full bed joint between them were collected as often as time permitted. The prisms were allowed to set uncovered overnight; on the next day they were placed in the moisture room for testing at a future date. Mortar cubes were cast and were kept covered in the steel cube mold for one day, then placed in a moisture room for testing at a later date.

Figure 2.2.3 shows construction of all 46 specimens as reported in Appendix B. The exact specimen sizes after construction are illustrated in Figs. B.2 to B.13 of Appendix B.

Sections of $6 \ge 6 - W3.5 \ge W3.5$ welded wire fabric were cut to the size of each 3 ft. ≥ 3 ft. specimen. The welded wire fabric was used to reinforce the shotcrete and to help hold the shotcrete from sluffing during placement.

Formwork was placed around the specimens to create plane edges, a uniform 3-inch thickness, and a barrier between specimens. The formwork consisted of oiled plywood framed into place such that the leading edges protruded 3 inches out from the plane of the brick.

Shotcreting started on September 30, 1981 and finished on October 1, 1981. Western Waterproofing Company, Inc. of Norcross, Georgia was contracted to preformed the dry-mix shotcreting using a standard 4000 psi shotcrete mix. The pneumatic gun used was an Allentown Pneumatic Gun, Model

47.

N-O with steel wheels and a capacity of three-quarters to one and one-half cubic yards of shotcrete per hour. Figure 1.3.14 shows a vertical section of a gun like that used by Western Waterproofing.

The shotcreting crew consisted of three men, one nozzleman and two others who attended to the hoses, pumper, and air compressor. The attendants, on a plywood board, would mix 27 shovels of damp sand with one bag of Type I Portland cement (Fig. 2.2.4). After mixing, they would load parts of the mix into the hopper of the pumper (Fig. 2.2.5). The water content of the sand was about 5.9 percent which was acceptable. The mix ratio of cementto-mortar by volume was 1:3 which was considered rich according to ACI Committee 506 (3, 4).

The nozzleman, by adjusting the water added at the nozzle, controlled the resulting mix. He held the nozzle at about 90 degrees to the plane of treatment, and 8 to 10 feet away from the specimen. Figure 2.2.6 shows the nozzleman shooting high on the plane of treatment while Fig. 2.2.7 shows the nozzleman shooting a low position. As can be seen in Figs. 2.2.6 and 2.2.7, the nozzleman made every effort to assure a high quality product.

Prior to the treatment of the specimens, the masonry surfaces were prepared according to the three interface conditions. The surfaces of specimens D-1, D-2, and D-3, dry interfaces, were left alone. The surfaces of





Figure 2.2.4 Mixing the Dry Portions of the Shotcrete.



Figure 2.2.5 Filling the Hopper of the Gun with the Dry Portions of the Shotcrete.



Figure 2.2.6 Nozzleman Shooting High.



Figure 2.2.7 Nozzleman Shotting Low.

specimens W-1, W-2, and W-3, wet interfaces, were soaked continuously with water for several hours prior to shotcreting to saturate the bricks. Figure 2.2.8 illustrates the use of a water hose to keep the surfaces wet. Within 15 minutes prior to shooting specimens E-1, E-2, and E-3, the epoxy was mixed and then brushed onto the brick surfaces as illustrated in Figs. 2.2.9 and 2.2.10, respectively. The surfaces of specimens E-1, E-2, and E-3 were coated with epoxy just prior to the shotcrete treatment because of the short pot life of the Sikadur Hi-Mod Gel epoxy. Directly after the surfaces of the specimens were coated with epoxy, the nozzleman shot them with the shotcrete treatment as shown in Fig. 2.2.11.

Before the placement of the first lift, the welded wire fabric was positioned into the forms such that the wires were between one and one-half inches from the brick. All 3-inch shotcretements were applied in two lifts. The nozzleman would short about one-half the thickness (Fig. 2.2.12) and let it cure for one full day. The wire fabric always was covered with the first lift. Prior to the application of the second lift, the surfaces were completely wetted to help provide a stronger bond between the two lifts. The author noted that the finished shotcrete was of high quality with limited segregation, excellent coverage, and a good surface finish (Fig. 2.2.13).



Reproduced from best available copy.

Figure 2.2.8 Saturating Surfaces with Water.



Figure 2.2.9 Mixing Epoxy for Surface Application.



Figure 2.2.10 Brushing Epoxy onto the Surface of the Brick.



Figure 2.2.11 Applying Shotcrete to the Epoxy-Coated Specimens.



Figure 2.2.12 View of the First Life of Shotcrete.

Reproduced from best available copy.



Figure 2.2.13 View of the Surface of the Shotcrete.

After the specimens were completed, they were covered with an asphalt impregnated paper moisture barrier and were allowed to cure for two weeks. The specimens were not wetted during the initial cure and were exposed to all weather.

After two weeks, the specimens were moved with a forklift to the structures lab just a few hundred yards from where the specimens were built. No damage occurred to the specimens during the transportation to the structures lab.

2.3 Comments on Construction

The quality of the masonry was satisfactory. The joints were not struck or raked and the bricks were not soaked as was required to model the inner wythes of brick masonry buildings of the late nineteenth and early twentieth centuries. The weak Magnolia Mortar mix provided a workable mortar mixture; however, because the dry solid soft bricks soaked water from the mortar, weak brick-mortar bonds were created. Weak brick-mortar bonds were acceptable because weak brick mortar bonding was common in inner wythes of older masonry buildings. It was evident that the brick-mortar bonds were weak; when sample C-1 was picked by the C clamp for placement into the testing machine, the specimen broke under its own weight.

Solid soft bricks were to be used in the construction of the samples; however, about 5% of the bricks in the masonry assemblages were solid hard burned brick. The low percentage of hardburned bricks in the specimens assured that the

specimens modeled the weaker interior wythes which were made with the underburned bricks.

The placement of the reinforcing was more difficult than expected. It was hard to keep the welded wire fabric in place because of the high velocity and large impact force of the shotcrete. The fabric was to be placed around 3/4"from the outside surface of the shotcrete but, the welded wire fabric ended up between $1\frac{1}{2}$ to 2" from the outside surface.

The shotcrete treatment turned out better than what was expected. The nozzleman was able to produce a consistent mix. The shotcrete thickness ranged from 3.1" to 3.9". The two lift process was accepted because the nozzleman said that a multiple lift process was typically used to produce thick applications of shotcrete. The gunned surface provided by the nozzleman was extremely smooth, providing a good surface to attach instrumentation.

Table 2.3.1 contains the resulting thickness of brick, shotcretes and the percentages of steel to area of shotcrete cross section.

2.4 Material Properties

Old solid, soft brick from the Atlanta Civic Center were used as the brick in the masonry assemblages described in this report. The Atlanta Civic Center was built between 1928 to 1932 and was demolished by the Atlanta Wrecking and Salvage Company in 1981. The bricks were soft to the

Table	2.3.1	Thicknesses Specimens.	and	Ratio	of	Steel	Area	to Wal	1 Cross	-Sectional	Area	for	the

Specimen Number	Thickness Brick (in)	Thickness Shotcrete (in)	Thickness Average (in)	Ashotcrete
177 4	7 7/1	7.1	5.44	
W— 1	5 5/4	⊅ •4	7.10	0.17
W-2	3 3/4	3.9	7.67	0.15
W-3	3 3/4	3.5	7.29	0.17
E 1	3 3/4	3.1	6.85	0.19
E-2	3 3/4	3.8	7•53	0.15
E-3	3 3/4	3.8	7.5 3	0.15
D - 1	3 3/4	3.1	6.89	0.19
D-2	3 3/4	3.8	7.54	0.15
D-3	3 3/4	3.4	7.12	0.17
touch and easily scraped with the fingernail. Table 2.4.1 shows the tests results of the initial rate of absorption for five solid soft bricks. The initial rate of absorption ranged from a low of 0.201 oz/in^2 to a high of 0.835 oz/in^2 . The mean and standard deviation was 0.50 oz/in^2 and 0.29 oz/in^2 , respectively.

Brick-mortar prisms were built during construction of the masonry assemblages. The prisms were of two bricks with a full bed of mortar between the bricks. The samples were allowed to set uncovered overnight. On the next day the piers were placed in the moisture room for testing 28 days later. Table 2.4.2 contains the test results for the 14 compression tests run on the brick-mortar prisms. The ultimate compressive strength f'_m ranged from a low of 1377 psi to a high of 2011 psi. The mean ultimate compressive strength was 1630 psi with a standard deviation of 250 psi.

The mortar used in the construction of the brick masonry assemblages contained Magnolia Mason's mix brand masonry cement, masonry sand and water. The mix was a basic 1:3 ratio, 1 unit of mortar mix to 3 units of sand on a volume basis. Enough water was added to create an acceptable workable mix as judged by the apprentice masons. The resulting mix was similiar to the typical type 0 mortar mix used today. The Magnolia Mason's mix brand was produced by Martin Marietta Cement, Southern Division, Birmingham, Alabama. The mortar mix complies with Federal Specifications SS-C-1960/1FNDASTM C91.

Brick Number	Weight Prior (grams)	Weight <u>After (grams)</u>	Area (in ²)	$\underline{\operatorname{cm}^{2/in^{2}}}$	x oz/in ²
1	2230	2255	30.7	19.4	0.328
2	2186	2236	32.4	46.3	0.783
3	2179	2231	31.6	49•4	0.835
4	2300	2313	32.8	11.9	0.201
5	2329	2351	32.0	20.6	0.348
Mean	0 .50 oz/in ²	Range:	low O.	201 oz/in ²	
SDev	0.29 oz/in ²		high O.	835 oz/in ²	

Table 2.4.1 Initial Rate of Absorption for the Brick.

X=initial rate of absorption, expressed as a gain in weight, corrected on the basis of 30 in. flatwise area

W=weight, prior to immersion W_=weight, after immersion A=net cross-sectional area of immersed surface, in².

$$X = \frac{(W_1 - W)30}{A}$$
 ASTM C67 (7)

	Specimen	Ultimate	Compressive Strength (fl)
Date	Number	<u>(1bs)</u>	(psi)
9-15-81	1	54650	1820
9-16-81	2 3 4 5	60350 44100 53000 41 <i>3</i> 00	2011 1470 1767 1377
9-17-81	6 7	41800 broken during ca	1393 apping
9-23-81	8 9 10 11	48300 42100 44900 60000 broken during ca	1610 1403 1497 2000
	13	broken during ta broken during tr broken during tr	ansportation ansportation
	* test	run at 28 days	
	Mean SDev	1630 psi Range 250 psi	low 1377 psi high 2011 psi

Table 2.4.2 Compression Test, Brick-Mortar Prisms.

The Magnolia Mason's mix brand is a waterproofed-hydraulic mortar mix. During the construction, 2 inch mortar cubes were collected as often as time permitted. The cubes were kept covered for one day while in the steel mold, then placed in the moisture room for testing 28 days later. A total of 22 mortar cubes were made and tested. Table 2.4.3 gives the results of the 22 compression tests for the mortar cubes. The average (mean) ultimate compressive strength of the 2 inch cubes was 460 psi, with a standard deviation of 115 psi, and a range from 310 psi to 700 psi.

The dry mix process was used for the placement of the shotcrete skins. Damp river sand and Type I portland cement were premixed at a ratio of 27 shovels of sand to one 90 lb. bag of cement. The mixture resulted in a 1:3 volume mix which according to ACI recommendations (3, 4), was considered rich. ACI Committee 506 (4) recommended a mix of 1:3.5-4.5. The water cement ratio was governed by the nozzleman, relying on past experinece to produce a 4000 psi plus shotcrete. The sand used in the shotcreting process was a riverbed sand from the Chattahoochee River. The water content of the damp sand was found to be about 5.9% which was acceptable according to ACI recommendations (3, 4). A sieve analysis was done on a sample of river sand. Figure 2.4.1 shows the ASTM standard envelope for sieve analysis and the plot of the sieve analysis for the river sand used in shotcreting. The river sand did not totally fall within the recommended

	Cube		U	lltim Loa	late Id		Cor Stre	npres ength	sive (f!)
	Number		¢	(11	s)			(psi	.) ```C'
9-14-81	1 2			68 146	60 60			- 365	
9-15-81	3 4			166 124	0 0			413 310	
9-17-81	567890 10			190 158 204 280 158 226	00 30 40 30 30 30			475 396 510 700 395 565	
9-22-81	11 12 13 14 15 16			132 162 138 138 130	20 20 30 30 30 50			330 405 345 345 325 340	
9-23-81	17 18 19 20 21 22			230 182 214 216 230 242	20 20 20 20 20 20			575 455 535 540 575 605	
	* tests	done at	28 d	lays	after	the	specimen	was	taken

Mean	460 psi
SDev	115 psi
Range low high	310 psi 700 psi

•



Figure 2.4.1 Sieve Analysis for Shotcrete Fine Aggregate.

band; it had a smaller percentage of grain sizes around the 1 mm size than was recommended. The cement used in the shotcrete was a Type I Coosa Portland cement from the from the National Cement Company of Ragland, Alabama. The cement meets the ASTM C-91 and the Federal Inspection SS-C181 specifications for Portland cements. The properties of the finished shotcrete were determined by drilling 1.4" by 2.8" core samples from the shotcrete reinforced specimens after the specimens were tested. Cores were taken from low damaged areas perpendicular to the plane for the shotcrete panel. A number of core samples were taken from specimens E-2, D-1, D-2, and D-3. Cores were not taken from all the specimens due to time restrictions. The cores were capped with a sulfur capping compound and were tested in compression. The compression tests were done in a 20k INSTRON testing machine; load-deflection curves were plotted during each test. Figure 2.4.2 illustrates a typical stress strain plot for the shotcrete cylinders. The Modulus of Elasticity for each specimen was calculated according to the method as shown in Fig. 2.2.15. Table 2.4.4 gives the resulting Modulus of Elasticity for the shotcrete cores. The mean Modulus of Elasticity was 5.62E6 psi and a range from 4.99E6 psi to 6.18E6 psi. Table 2.4.4 also gives the results of the compression tests on the shotcrete cylinders. To correlate the compressive strengths of the 1.4" by 2.8" cylinders with standard 6" by 12" cylinders, the apparent





Table 2.4.4	Compressive	Strength	Tests	of	1.4	inch	by	2.8	inch
	Shotcrete Co	pres.							

Specimen Number	fc(psi)	f'(psi)	Esc(psi)
E-2	7400	6430	5.18E6
	8500	7390	5.23E6
	6200	5390	4.99E6
	8200	7130	5.09E6
D 1	7800	6780	5.82E6
	8400	7300	5.91E6
	8800	7650	6.18E6
	8200	71 <i>3</i> 0	5.73E6
D-2	8100	7040	5.64E6
	8400	7300	5.98E6
	8580	7460	5.65E6
	6880	5980	5.14E6
	7540	6560	5.27E6
D-3	8120	7060	5.83E6
	7990	6950	5.59E6
	8060	7010	5.78E6
	7540	6560	6.03E6
	8250	7170	6.16E6
Mean	7940	6900	5.62E6
SDev	640	560	0.38E6
Range lo w high	6200 8800	5390 7650	4.99E6 6.18E6

* Strength of an equivalent 6" by 12" cylinder equals the strength of the 1.4" by 2.8" core divided by 1.15.

 $f_{c}^{1*} = f_{c}^{1} / 1.15$

_

strength was divided by a factor of 1.15 (9). The mean value for the corrected compressive strength of the shotcrete (f_c') was 6900 psi with a standard deviation of 560 psi and a range from 5390 psi to 7650 psi.

The epoxy used for the epoxy enhanced specimens, E-1, E-2, and E-3, was Sikadur Hi-Mod Sikastix 370 dual purpose, 100%-solids, 2-component, moisture-insensitive epoxy adhesive. Sikastix 370 normally is used as a bonding agent between fresh concrete and hardened concrete.

The steelreinforcement for the shotcrete used in the construction of the specimen was6 x 6 - W3.5 x W3.5 welded wire fabric. The fabric was a 6" square grid using wires of 0.035 in² area running in both directions. Sections of wire were cut from the welded wire fabric for material testing. The first section included a wire which ran perpendicular to the length of the roll of the fabric. This first type of section was used to see if the weld affected the strength of the wire. The second type of section was just a short length of wire, also perpendicular to the length. The samples were tested in the INSTRON testing machine where loaddeflection plots were produced during the testing. Figure 2.4.3 shows the typical stress strain plot for the wire. The 0.2% offset yield stress and maximum stresses were taken from the plots and were recorded in Table 2.4.5. The 0.2% offset yield stress had a mean, standard deviation and range of 40.5 psi, 1.0 psi, and 39.0 psi to 41.5 psi, respectively, for the 7" lengths with welds. The 0.2%



STRAIN 1"= 0.028 in/in

Figure 2.4.3

Typical Stress-Strain Plot for the Welded Wire Fabric Sections.

a	Test	fm(ksi)	fy.2%(ksi)	<u>E (psi)</u>		
		41.2	39.0	2.09E6		
	2	40.9	39.5	2.24E6		
ds.	3	41.7	41.1	2.20 6		
wel	4	41.8	41.1	1.87E6		
ų	5	41.7	41.1	1.83E6		
wi t	6	42.8	41.5	2.12E6		
ິດ	7	41.2	40 . 1	1.76E6		
gtl						
en.	Mean	41.6	40.5	2.01E6		
=	SDev	00.6	1.0	0.19E6		
12	Range low high	40•9 42•8	39.0 41.5	1.76E6 2.24E6		
	1	42.5	41.8	1.13E6		
	2	42.8	42.2	1.30E6		
	3	42.2	41.5	0.97E6		
hts	4	42.9	42.3	1.01 E6		
Leng	Mean	42.6	42.0	1.10E6		
=	SDev	0.3	0.4	0.15E6		
LN L	Range low high	42.2 42.9	41•5 42•3	0.97E6 1.30E6		
	Areas = 0	.035 in. 2				

Table. 2.4.5 Tension Tests on Sections of 6 x 6 - M3.5 x W3.5 Welded Wire Fabric.

offset yield stress for the 3 inch samples had a mean of 41.9 psi, a standard deviation of 0.37 psi and a range from 41.7 psi to 42.3 psi. The mean Modulus of Elasticity for the 7 inch length with weld was 2.0E6 psi while the Modulus of Elasticity of the 3 inch samples had a mean of 1.10E6 psi.

Fibreen 200 SK-20 with asphaltic adhesive was used as the moisture barrier on the freshly shotcreted assemblages. Fibreen 200 is a Sisulkraft product of St. Regis' Laminated and Coated Products Division. Fibreen 200 conforms to the following specifications: VV-B-790, Type I, Grades A, B, and C Style 4, VV-P-271d, Class E-1.

2.5 Test Set-Up and Instrumentation

The ASTM E519-74 (11) test set-up was used in this research project. The E519 testing procedures required the compressive loading of the test panels across the specimens' diagonal as illustrated in Fig. 1.3.15. The specimens were picked up with a large "C" clamp and moved to the testing machine. They were rotated by 45 degrees and placed into grouted loading shoes. The loading shoes were constructed according to the recommendations in the E519 testing procedures. The "C" clamp was designed to clamp onto the specimens via large padded bearing plates actuated by screw drives. At the ends of the screws, next to the bearing plates, were tapered roller bearings. The bearings were designed so that when the clamp was in place, tightened down, and the specimen was picked off the ground, the bearing system allowed the specimen to be rotated easily. After the specimen was rotated, it was easy to place the specimen into the grouted loading shoes in the test frame. The "C" clamp worked well for the shotcreted specimens; however, the control specimens needed to be banded prior to the use of the clamp because the brick-mortar b nd was so weak that the specimen would break under its own weight. Specimen C-1 was broken when it was picked up, and it could not be replaced.

A mortar mix of Type III (high early strength) cement, sand and water was used to grout the specimen ends into the loading shoes. The grout was used to reduce localized bearing stresses in the shoe and to create a good foundation for testing. The mortar was used in both the top and bottom loading shoes.

After the specimen was placed into the grouted bottom shoe, supported in the guides, and released from the "C" clamp, it was pulled via block and tackle the middle of the test machine. The specimen was then leveled up in all directions to make sure that the loading shoes were vertically aligned. First, a plumb-bob was used to level the specimen in its own plane. Next, a torpedo level was used to assure that the plane of the specimen was perpendicular to the base and loading head of the test machine. After the initial alignment was completed, the specimen was wedged in place and rechecked for plumbness.

Next, the top crown of the specimen was coated with mortar and a plastic bag was placed over the mortar. The top shoe was then lowered down onto the mortared crown and carefully leveled. Plastic bags are used between the mortar and shoes so that the shoes would be easier to remove after testing. The specimen was then left overnight in the testing machine to assure that the mortar grout used in the shoes had developed enough load capacity for testing.

On the next day, instrumentation was placed on the specimen. Instrumentation on the horizontal and vertical diagonals as in the ASTM E519-74 test (11) were used on each side of each panel as shown in Fig. 2.5.1. Additional instrumentation was used to measure lateral deflections perpendicular to the plane of the specimen. The lateral instrumentation was used to measure delamination between the shotcrete and brick and the out-of-plane flexural. Dial gauges were used in the instrumentation because reliable electronic devices were not available and because the dial gauges were easy to use. The instrumentation was designed so that it could be used a number of times.

Figure 2.5.2 shows the type of instrument that was used for the measurement of the vertical and horizontal deflections and strains. The instrument uses matched pairs of metal angles with holes in one leg, an aluminum rod with nuts at one end, and a dial gauge with an attachment bracket that hooks onto the aluminum rod. The angles served as











Figure 2.5.2 Vertical and Horizontal Instrumentation.

guides for the aluminum rod. The rod was fixed at one angle by a double nut, and was free to move at other angles. The dial gauge was fixed via an attachment bracket to the aluminum rod such that the tip rested on the angle that allowed movement.

To attach the instrument to the surface of the specimen, Magna bond 58 adhesive was used to epoxy the angles to the surface. The angles were attached to the surfaces on the diagonals of the specimen, 12 inches from the middle as illustrated in Fig. 2.5.1. After the angles were attached, the rod and dial gauge were positioned as shown in Fig. 2.5.2. Two instruments were attached to each side of specimen, one vertical and one horizontal. The horizontal instrument used angles with shorter legs, allowing the vertical rod to pass freely above the horizontals rod. After the instruments were attached, the gauge lengths were measured, allowing the calculation of strains. The gauge lengths were 24 inches plus or minus 1 inch in length.

The lateral deflections were accessed by using a vertical support system that held dial gauges perpendicular to the plane of the specimen. Two support systems were built, one for each side of specimen, with vertical and horizontal movement capabilities which allowed the dial gauges to be positioned near the top, middle, and bottom of the specimen. The positions of the gauges is illustrated in Fig. 2.5.3. Each lateral gauge tip rested on a thin metal plate that



Figure 2.5.3 Test Set-Up, Lateral Deflection Positions.

was epoxied to the specimen. The metal plate provided a smooth, flat surface for the dial gauge tip to rest against.

Figure 2.5.4 shows a view of a specimen positioned in the testing machine.

A 450,000 lb. Riehle, screw-drive universal test machine was used to apply the load.

2.6 Test Procedures

A single full cycle static load test was used to investigate the ultimate load capacity, the adequacy of the interface bond between the brick masonry and shotcrete for the dry, wet and epoxy surface conditions, and the extent to which the brick masonry and shotcrete treatment act compositely. The single full cycle static test was performed in the following manner: 1) loading of the specimen on its initial vertical diagonal to the maximum and taking data at set increments of load or at times when the specimen exhibited load capacity loss or variations, or at random increments when large deflections occurred without significant changes in load capacity; 2) unloading the specimen after crushing was noted and taking data during unloading at set load increments; 3) removing the specimen from the testing machine and rotating it 90 degrees; 4) placing the specimen back into the loading machine with the initial horizontal diagonal as the new vertical diagonal; 5) reinstrumenting the rotated specimen; 6) loading and unloading, taking data as in the first half cycle. The first loading and unloading sequence was termed





Figure 2.5.4 View of the Gauges on a Specimen in the Testing Machine.

the first or initial half-cycle while the second loading plus unloading sequence was termed the second-half cycle. Figures 2.6.1 and 2.6.2 show the first and second half test cycles. The control specimen C-3 only was tested under the first half-cycle because it was destroyed during that first half-cycle.

The data from the two half cycles were integrated into a single full cycle. The single full cycle data for each shotcreted specimen allowed the comparison of energy dissipation, ductility and ultimate load capacities between specimens.

As each panel was prepared for testing, various measurements were made. The measurements included the angle of the bed joint from the vertical, the length of the bed joint, the four gauge lengths (vertical and horizontal for both surfaces), the thickness of the specimen next to the anchor points of the strain gauges, and the distances between the parallel vertical and horizontal rods on opposite sides of the panel. The specimen thickness and distances between parallel rods were taken at the angle positions (Fig. 2.5.1) to allow the deflections and strains on the horizontals and verticals to be calculated at the surfaces of the speciments if linear strain variation were assumed.

The first half cycle was run after the measurements were recorded. Load increments of 10000 pounds were used until diagonal cracking was observed, and then about





Figure 2.6.1 View of a Brick Masonry Cracking on the First Half-Cycle.



Figure 2.6.2 View of Brick Masonry Cracking on the Second Half-Cycle.

5000 pound increments were used until the maximum was reached. Further increments were related to the behavior of the speciment under load. Data generally were collected at increments of load; however, when the specimen exhibited excessive deflection without a load capacity change, data were taken at increments of deflection. Upon excessive crushing of the specimens during either the initial or second cycle, the specimen was unloaded to prevent its destruction.

During the testing, loads at which visual cracking and audible sounds associated with cracking were noted. At times, a specimen would flex so much out of plane that flexural cracking would occur near the head requiring an unload cycle. Specimen E-3 exhibited this behavior on the second half-cycle.

After the second half-cycle was completed for a specimen, thicknesses of the shotcrete at various points, positions of the welded wire fabric within the shotcrete, sketches of cracking, and interface failure modes were noted. The areas over which the interface failure modes, inplane failure through the shotcrete, brick or at the brick-shotcrete interface, were determined by counting the number of areas of occurrence of the failure modes relative to the size of a brick. The percentage of failure by each mode was then calculated by dividing the equivalent number of brick areas of the mode by the total number of bricks in the plane of the panel. After noting interface failure modes, the

specimens were then broken into chunks so that cores from the shotcrete could be taken. When the specimens were broken into pieces, the welded wire fabric in the shotcrete was checked to see if any of the wires had fractured.

2.7 Comments on Testing Procedures

Because the interpretation of data and data points depends on the observer, the author feels that these areas should be discussed.

All physical measurements made by an observer were subject to interpretation. Thicknesses of the specimens at the angles, distances between parallel instrumentation rods, the angle from the vertical to the bed joint, gauge lengths, and bed length were all subject to the observer's judgment.

Load deflection readings were subject to considerable observer interpretation. During the testing, load and dial readings were easily taken in the low load ranges. However, at the higher ranges, the specimen creeped continuously. During testing, once the desired load was reached, the testing machine was turned off allowing data to be recorded; but, because of the creeping effect, all of the dial indicators were still moving. At that point the dial gauges were either allowed to settle or slow down or the corresponding dial gauges were read at the same time. A split second during the creeping condition could cause the readings to be off by 0.01 inches.

3. EXPERIMENTAL RESULTS AND DISCUSSION

3.1 General

The four most prevalent types of cracking that occurred during the testing of the specimens as illustrated in Fig. 3.1.1 were split tension, delamination, flexure, and crushing. Of the four most prevalent types of cracking, the split tension, shear, cracking occurred most often. The split tension was observed in each test. The split tension crack occurred mainly along the loaded diagonal of the specimen as illustrated in Fig. 3.1.1. However, at times two nearly parallel cracks would appear on each side the loaded diagonal. The diagonal crack typically occurred through the brick, along the mortar joints and through the shotcrete. Only the control specimen failed by cracking along only the bed and head joints forming a zig-zag crack which followed the loaded diagonal.

As shown in Fig. 3.1.1, delamination is an inplane cracking condition at or near the interface between the brick masonry and the shotcrete. Delamination occurs in the plane of the specimen and are due to direct tension forces at the interface.

Flexure cracking (Fig. 3.1.1) was observed only on the shotcrete side of a specimen. The flexure cracking was due to the shotcrete's inability to carry tensile forces.





The tensile forces were caused because the specimens flexed under load due to the different moduli of elasticity or rigidity moduli of the brick masonry and the shotcrete.

Crushing cracks (Fig. 3.1.1) were observed at or near the loading shoes. The crushing cracks were due to the excessive bearing stresses at the loading shoes. The delamination, flexure, and crushing crack did not occur for each test.

For each loading cycle, the specimen attained a maximum load capacity. The load capacity, beyond the occurrence of the maximum, slowly decreased upon crushing. The specimens did not fail suddenly; they exhibited somewhat ductile properties absorbing energy during crushing.

The bonding between the brick masonry and shotcrete was strong enough for each specimen after the first loading cycle to allow a second half cycle loading test to be run. However, after the second half test, the specimens were broken up too much to allow the safe loading of additional half cycles.

3.2 Load-Strain

A load-strain hysteresis plot, typical of the nine shotcreted specimens, is presented in Fig. 3.2.1. The specimens exhibited a linear relationship between load and strain during the initial loading between levels (a) and (b) of Fig. 3.2.1. Upon reaching level (c), as illustrated in Fig. 3.2.1, vertical split tension cracking occurred along the loaded diagonal as shown in Figs. 3.1.1(d), 2.6.1 and 3.2.2 with subsequent



Figure 3.2.1 Typical Vertical Load-Strain Hysteresis Plot.



Figure 3.2.2 Close Up View of Vertical (Split Tension) Cracking.

loss of load capacity to level (d). After the formation of the vertical cracking, the relation between load and strain was nonlinear for the rest of the testing. From level (d) to (e), the specimens continued to carry increasing load. At level (e), the maximum load capacity of the specimens was reached. Additional vertical deflection was applied during levels (e) to (f); however, the load capacity continued to fall off. At level (f), generally large flexure or crushing cracks required that the testing cease, and the specimens were unloaded to level (g), the end of the first half cycle. From levels (g) to (h) of the reverse half cycle, the previously vertical crack was being closed with little to no resistance. From level (h) to (i), the specimens started to resist the applied deflections. The load-strain relationship is not linear in this region. At level (i), vertical split tension cracks occurred along the loaded diagonal. From level (i) to (j), little increased load capacity was exhibited as was observed from level (d) to (e) of the first half cycle. Level (j) was the ultimate capacity for the reverse half cycle (Fig. 2.6.2 and Fig. 3.2.3) From (j) to (k) load capacity dropped off with increased strains; at (k) the specimens were unloaded to (1), the end of the second half cycle. Figure 3.2.4 shows the extensive cracking that occurs upon the completion of a full cycle test.

Figure 3.2.5 shows a typical load-strain hysteresis plot parallel to the bed joints of the brick for the nine





Figure 3.2.3 Close Up View of Surface Failure.



Figure 3.2.4 View of Excessive Cracking in the Shotcrete.



Typical Load-Strain Parallel to the Bed Hysteresis Plot. Figure 3.2.5

shotcreted specimens. This plot is similar to the previous plot (Fig. 3.2.1); however, the strains parallel to the bed are larger because of the horizontal strain contribution. Levels (a) to (1) of Fig. 3.2.5 have similar significance to that of Fig. 3.2.1 described previously.

Figure 3.2.6 is a full cycle hysteresis plot of the load-stress parallel to the bed for the nine shotcreted specimens. The dotted, solid, and dashed lines are for the wet, epoxy, and dry interface surface conditions, respectively. Initially, the specimens exhibit the same linear behavior; however, around a load of 40 kip, the specimens begin to react differently.

Figures 3.2.7, 3.2.8 and 3.2.9 show the hysteresis plots for the load-strain parallel to the bed for the dry, wet, and epoxy surface conditions, respectively. The three figures are plotted at the same scale for easy comparison. The average strain parallel to the bed at the end of the first half cycle for the wet surfaced specimens was larger that that for the dry surface condition. Likewise, the epoxy surface conditioned specimens, on an average, had larger strains parallel to the bed than the wet surface condition specimens (Table 3.2.1).

The areas of the plots in Figs. 3.2.7 to 3.2.9 approximately represent the energy dissipated in the loading of the specimens. The form of the plots reveal the ductility of the system. By inspection of Figs. 3.2.7 to 3.2.9, the epoxy enhanced interface specimens are more ductile than the


Figure 3.2.6 Multiple Load-Strain Parallel to the Bed Hysteresis Plot.



Load-Strain Parallel to the Bed Hysteresis Plot for the Dry Surface Specimens. Figure 3.2.7



Load-Strain Parallel to the Bed Hysteresis Plot for the Wet Surface Specimens. Figure 3.2.8



Figure 3.2.9 Load-Strain Parallel to the Bed Hysteresis Plot for the Epoxy Surface Specimens.

Table 3.2.1 Minimum and Maximum Load and Strains for Vertical and Parallel to the Bed Hysteresis Plots.

Ì

¥...

Sp N	ecimen umber	Pmin(lbs)	P _{max} (lbs)	€ _{min} (in/in)	€ _{max} (in/in)
	W-1	832E5	.142E6	735E-2	•437E-2
	W-2	102E6	.144E6	846E-2	•339E-2
	W-3	872E5	.142E6	585E-2	•638E-2
IRTI CAL	E-1	104E6	.119E6	856E-2	.406E-2
	E-2	105E6	.134E6	805E-2	.776E-2
	E-3	609E5	.138E6	0.00	.763E-2
VE	D-1	842E5	.122E6	559E-2	.468E-2
	D-2	822E5	.148E6	730E-2	.157E-2
	D-3	112E6	.132E6	285E-2	.227E-2
HE BED	W-1	588E5	• 100 E6	233E-1	•138E-1
	W-2	754E5	• 107 E6	166E-1	•115E-1
	W-3	617E5	• 102 E6	201E-1	•151E-1
EL TO T	E-1	748E5	•832E5	200E-1	.116E-1
	E-2	739E5	•947E5	198E-1	.230E-1
	E-3	431E5	•976E5	0.00	.168E-1
PARALL	D-1	626E5	•861E5	989E-2	•117E-1
	D-2	550E5	•106E6	512E-2	•835E-2
	D-3	789E5	•933E5	397E-2	•806E-2

dry surface condition specimens. Likewise, the wet surfaced specimens are more ductile than the dry surface specimens. The extent of the ductility of these specimens can not be compared to that of ductile response of a reinforced concrete or steel beam; the observed ductility of the specimens allows comparison between specimen groups. As is shown in Table 3.2.2, the energy dissipated parallel to the bed by the epoxy surface specimens is almost $2\frac{1}{2}$ times that for the dry surface specimens while only a fifth more energy is dissipated by the epoxied over the wet surface specimens.

The dry surface specimens, as shown in Fig. 3.2.7, crack initially on the diagonal resulting in a change in the shape of the load strain curve. The specimens reach an ultimate load capacity with an increased crack width. The specimens are allowed to reach this ultimate because of the presence of the reinforcing welded wire fabric. Delamination has occurred by the time the ultimate load capacity was reached. The specimens, at that point, were composed of two parts, the weak brick masonry and the reinforced shotcrete. The masonry was so weak that the wall was essentially composed of the shotcrete which was loaded at a large eccentricity. The steel fabric could not be utilized to its full potential because it was placed too close to the interface. The load capacity then dropped off exhibiting a brittle behavior.

The wet surfaced specimens, as shown in Fig. 3.2.8, exhibited similar response as the dry surface specimens; however, less delamination at the interface occurred, so

Specimen Number	Vertical <u>Energy</u>	Parallel to the Bed Energy
₩ 1	239700	600600
W-2	218700	484700
W-3	285500	593900
E- 1	244800	497200
E-2	303500	707300
E-3	214000	357400
D- 1	201100	379600
D-2	174200	295800
D-3	126700	291200

Table 3.2.2 Calculated Energies. (in - lbs)

Energies are calculated by the trapezoidal rule from the data for the hysteresis plots.

The units are inch-pounds.

- ·

. _ _ _

• ·

the shotcrete did not act independently and a small eccentricity was maintained. Load capacity did not drop off because more of the steel reinforcing in flexure was developed resulting in a more ductile system.

Figure 3.2.9 shows the epoxy surface specimens. The epoxy coating created a better bond at the interface of the specimen. The better bond condition allowed the brick and shotcrete to act more compositely, relative to the dry and wet surfaced specimens. This composite action developed more of the flexural-tensile capacity of the steel within the shotcrete. The development of the flexural steel produced a more ductile behavior.

3.3 Flexure and Delamination

Figures 3.3.1 and 3.3.2 show typical flexure plots for the first half and second half loading cycles, respectively. The plots represent the average lateral deflections of the panels measured at the gauge positions shown in Fig. 2.5.3. On the initial loading cycle, as illustrated in Fig. 3.3.1, the specimens moved rigidly in the direction of the shotcrete face at first and then continued to flex out of the plane of the specimen in that same direction. On the second half cycle, Fig. 3.3.2, the specimens immediately flexed to the maximum magnitude of lateral deflection developed during the first half cycle. The amount of flexure in the second half cycle is increased because a hinge, formed from the crack on the horizontal (previously the vertical split

			(CN 07)	Ĵ	
	C 4	-1	COM(D)	\sim	
	(D)	60	COLOR DI C	с <u>о</u>	
	C .	ŝ	0	é	
	0	0		2	
0	2	4	Creig-		
11	łt	11	AL ANNI AL	11	
٩	Δ.	۵.	anna.	Δ.	

P = 31314





tension crack from the first cycle) allowed greater lateral movement at the mid-height of the panel. Flexure cracks like that illustrated in Fig. 3.1.1 were formed because of the extreme flexure of the specimens.

The dry surfaced specimens generally flexed more than the wet specimens, with the epoxy specimens flexing the least at the same loads. The amounts of flexure could be attributed to the extent of development of flexural steel in the shotcrete and to the extent of composite behavior.

Typical delamination plots for the first and second half loading cycles are presented in Figs. 3.3.3 and 3.3.4, respectively. The plots represent the inplane lateral delamination (Fig. 3.1.1), for the gauge positions shown in Fig. 2.5.3. Figure 3.3.5 is a photo of delamination of a specimen at the interface between the brick masonry and shotcrete. Figure 3.3.6 is a photo of the spalling of a delaminated piece of shotcrete.

The delamination cracks were caused by direct tension in the plane of the specimens such that the degree of delamination was a function of the band and material strengths at the interface.

3.4 Load Capacities

Ultimate load capacities for the specimens are given in Table 3.4.1 for the first and second half cycles. The ultimate load capacities of the first and second half loading cycles correspond to levels (e) and (j) in Fig. 3.2.1. As



ω	50 M	ഗ	
5	80-101	ហ	
~	കരുന	M	
7	$\odot 0.001$	4	
÷Ð	4000	o	
11 11	91 11 11	8	
00.	ഫവ	<u>n</u> .	



P = 40584



Figure 3.3.5 View of Delamination (Edge View).



Figure 3.3.6 Spalling of a Delaminated Piece of Shotcrete.

shown in Table 3.4.1, the ultimate load capacities for the first half cycle was always greater than that for the second half cycle. The cause for the lower second half cycle ultimate load capacity might be attributed to the fact that the specimen has been damaged.

Also presented in Table 3.4.1 are the percentage of second half ultimate load capacity with respect to the first half ultimate capacity. The mean value for each surface condition reveals that the epoxy-coated specimens attained a larger percentage of the first half cycle capacity on the second half cycle than the dry or wet surface specimens. There was no significant difference between the mean percentage for the dry or wet specimens. The epoxied surface assures that the bricks stay in place after the first half cycle such that the second half cycle has a capacity almost as high as that of the first half cycle.

3.5 Interface Failure Modes

At the brick masonry-shotcrete interface, three failure modes in the plane of the interface were observed. The failure modes were within the shotcrete, through the brick, and at the interface of the brick and shotcrete. A no-failure condition occurred if none of the three failure modes were observed. All four conditions, shotcrete, brick interface (surface), and non failure could occur in one specimen as shown in Fig. 3.5.1. The percentage of failure or non failure were based on the net are of the failure mode relative to the

Sp	ecimen	P _u (1)	P _u (2)	$P_{u}^{(2)}/P_{u}^{(1)}$ %	Mean %
	V— 1	142.0	83.2	58.5	
WET	W-2	148.1	106.5	71.9	62.8%
	₩-3	150.2	87.3	58.1	
Х	E 1	121.8	103.5	85.0	
TOX	E-2	133.9	104•5	78 .0	78.6%
Ш	E-3	138.0	100.4	72.8	
	D - 1	121.8	84.2	69.2	
DRY	D-2	147.6	82.2	55.7	69.8%
	D - 3	131.9	111.6	84.6	

Table 3.4.1 Ultimate Load Capacities for First and Second Half-Cycles (kips).

P _u (1)	Ultimate	load	for	the	first	half	cycle
P _u (2)	Ultimate	load	for	the	second	l half	cycle

.

111

_



total area of the specimen. Table 3.5.1 shows the relative percentages of failure modes for each shotcrete-treated specimen. The failure mode percentages were dependent on the amount of crushing the specimen underwent during the loading cycles and specifically after the second half cycle ultimate capacity was reached.

As shown in Table 3.5.1, very little failure occurred in the plane of the shotcrete at the interface. Failure through the brick was seen the most for the specimens with a wet surface while the interface (surface) bond failure was most prevalent for the dry surface specimens. However, there was more failure at the surface for the wet specimens than at the brick level. Finally, the epoxy enhanced specimens had little failure at the interface, i.e., high percentage of non failure, due to the occurrence of a good bond between the brick and shotcrete of the interface.

In general, the epoxy enhanced bond was stronger than that of the dry or wet surface condition bonds. The better bonding of the shotcrete to the brick for the epoxy-enhanced specimens created more composite action between the brick and shotcrete.

3.6 Other Observations

Loads at which various cracking (Fig. 3.1.1) occurred for the first and second half-cycles for the shotcreted specimens are presented in Table 3.6.1. First vertical (split tension) cracking for the brick and shotcrete on the first

Sp N	ecimen umber	Shotcrete %	Brick	Surface	No Failure
	W - 1	10.4	22.9	39.6	27.1
WET	₩-2	6.3	6.3	î 5. 6	71.8
	W-3	12.5	41.7	39.6	6.2
~	E- 1	2.1	5.2	7.3	85.4
POXY	E-2	an,	-		90.0
넙	E-3	11.1	8.9	15.6	64•4
	D 1	7.1	13.1	61.6	17.6
DRY	D - 2	9.8	20.7	45•1	24.4
	D - 3	13.2	20,9	19.8	46.1

Table 3.5.1Interface Failure ModesPercentage of Occurrence

Based on the total interface area

Specimen	First Vert. Crack Ve Brick S	First ert. Crack Shotcrete	First Delam. Crack	First Flexure Crack	First Chrushing Crack	Max. Load <u>Capacity</u>
₩-1 ₩-1R ₩-2 ₩-2R ₩-3 ₩-3R	108.6 71.0 121.8 40.6 131.9 50.7	108.6 71.0 121.8 27.4 131.9 50.7	136.9 71.0 81.2 142.0	136.9 88.8uc 142.0	136.9 144.6 _	142.0 83.2 148.1 106.5 150.2 87.3
E-1 $E-1R$ $E-2$ $E-2R$ $E-3R$ $E-3R$ $E-3R$	93.3 60.9 101.4 91.3 109.1 45.7	101.5 50.7 101.4 71.0b 109.1 45.7	101.5 71.0uc 71.0a - 50.7	93.3 50.7uc 131.9 109.1a	109.1	121.8 103.5 133.9 104.5 138.0 100.4
D-1 D-1R D-2 D-2R D-3 D-3R	106.5 50.7 123.8 50.7 121.8a 81.2	116.7 50.7 123.8 50.7 126.8 81.2	121.8 40.6 111.6 81.7 126.8uc 91.3uc	121.8 137.0 91.3uc	- 86.2uc	121.8 84.2 147.6 82.2 131.9 111.6

Table 3.6.1 Loads at Which Various Cracking Occurred During Testing. (kips)

а	occurrance	at to	op of	spec	cime	n	
b	occurrance	at m	iddle	ofs	spec	imen	
С	occurrance	at bo	ottom	of s	spec	imen	
uc	occurrance	upon	crusł	ing	of	specime	en

R reverse half cycle data

.

half-cycle occurred at higher loads than on the second half-cycle for all specimens as shown in Table 3.6.1. The first delamination cracks occurred during the first halfcycle, with an increased degree of delamination occurring in the second half-cycles. Initial delamination cracks were prevelant in the dry and wet surfaced specimens; however, for the epoxied specimens, delamination cracking was limited to the top portion of the specimen.

The percentage of first vertical (split tension) crack load for the brick and shotcrete with respect to the ultimate load capacity for both cycles of the specimens are presented in Table 3.6.2. The load percentage of the ultimate load capacity at which first cracking on the vertical occurred in the brick masonry and the shotcrete was higher on the first half-cycle, an average of 83 percent of ultimate, than the second half-cycle, an average of 60 percent of ultimate. The first half-cycle percentage of ultimate was higher than the second half-cycle because the specimens were damaged on the first half-cycle.

3.7 Control Specimen

The control specimen, C-3, was included in the testing program to provide information about the load capacity and load deflection response of the brick masonry alone. Specimens C-1 and C-2 were broken prior to testing and replacement was not possible. The control specimen was tested in the same manner as the shotcreted specimens; however, only a

Specimen	P _{first cracking} <u>brick masonry</u> %	Mean	Pfirst cracking <u>shotcrete</u> %	Mean
ビー1 W-2 W-3	76•5 82•2 87•8	82,2	76.5 82.2 87.8	82.2
TRST E-1 F-5 F-3	76.6 75.7 79.1	77.1	83.3 75.7 79.1	79•4
D-1 D-2 D-3	87•4 83•9 92•3	87.9	95•8 83•9 96•1	91.9
년 W-1R W-2R W-3R	85.3 38.1 58.1	60.5	85•3 25•7 58•1	56•4
E-1R IX E-2R E-3R	58.8 87.4 45.5	63.9	49.0 67.9 45.7	54.2
D-1R D-2R D-3R	60.2 61.7 72.8	64•9	60.2 61.7 72.8	64 . 9

Table 3.6.2 Percentage of Ultimate Load at Which First Vertical Cracking Occurred in the Brick Masonry and the Shotcrete

•

1

.17

.

first half loading cycle was run because it was destroyed during the first half-cycle test.

The brick-mortar bond, modeled after brick-mortar bonds of brick masonry buildings from the late nineteenth and early twentieth centuries, was not strong enough to hold the control specimens together when they were picked up by the "C" clamp for placement into the loading machine. Speciman C-1, broke under its own weight when it was picked up without previously being banded. Specimen C-2 was broken by vandals and could not be replaced. Because of the low band strength between the brick and mortar, the last specimen, C-3, was banded with steel bands prior to placement into the test machine. The resulting prestressing force of the bands could not be calculated.

The control specimen, C-3, first was loaded and unloading in the banded state as illustrated in Fig. 3.7.1 from levels (a) to (d). It was not intended to crack the specimen; however, between level (b) and (c), small split tension cracks were observed. At level (d) the banding was cut, allowing the specimen to regain equilibrium. Then at level (d) the unbanded specimen was loaded to failure at (f). The extremely low ultimate load capacity for the unbanded load cycle might be attributed to the previous cracking.



Figure 3.7.1 Load-Deflection for Control Specimen C-3.

4. CALCULATION RESULTS

4.1 Diagonal Stiffness Modulus for the Brick Masonry

The diagonal stiffness modulus for the brick masonry was calculated using the load deflection curve, Fig. 3.7.1, of the control specimen, C-3. The diagonal stiffness modulus, similar to the modulus of elasticity but on a 45-degree angle to the bed joint of the brick masonry, was calculated as the change in stress divided by the change in strain, slope, of the banded load-deflection plot for the initial response between levels (a) and (b) of Fig. 3.7.1. The initial banded response was used because the specimen was cracked prior to determining the unbanded response. The stress was calculated by dividing the applied load by the equivalent (effective) width (Fig. 4.1.1) times the average brick thickness. The effective width is discussed in Appendix C. The change in strain was calculated as the change in deflection divided by the average vertical gauge length. The resulting diagonal stiffness modulus, E_{mx} , for the brick masonry was 1.72E5 psi. The modulus of elasticity of the shotcrete was 5.6E6 psi (Table 2.4.4). The ratio of brick to shotcrete modulus is 1 to 32.



Figure 4.1.1 Effective Width Diagram.

4.2 Load Calculations

Load capacities based on the measured strains as illustrated in Fig. 4.2.1, the effective width of the specimen as illustrated in Fig. 4.1.1 from the findings given in Appendix C, the modulus of elasticity of the shotcrete (Table 2.4.4), and the diagonal stiffness modulus of the brick masonry of Section 4.1, were calculated and compared to the actual measured load for each specimen. The calculated load capacities were evaluated by using the average strain over the thickness of the shotcrete and brick times their thicknesses, stiffness moduli, and effective widths as illustrated in Fig. 4.2.1. The load carried by the masonry and the shotcrete were calculated by the following formula:

$$P_{m} = E_{m4} * \epsilon_{avebm} * t_{b} * b_{eff}$$

$$P_{sc} = E_{sc} * \epsilon_{avesc} * t_{sc} * b_{eff}$$

with

$$P_c = P_m + P_{sc}$$

where P_m is the load capacity of the masonry, P_{sc} is the load capacity of the shotcrete, E_{m} is the diagonal stiffness modulus for the brickmasonry, E_{sc} is the modulus of elasticity of the shotcrete, ε_{avebm} and ε_{avesc} are the average strains



Figure 4.2.1 Calculated Load Theory Diagram.

over the thicknesses of the brick and shotcrete, respectively, (Fig. 4.2.1), t_b and t_{sc} are the thicknesses of the brick and shotcrete, and b_{eff} is the equivalent width of the specimen as shown in Fig. 4.1.1. P_c is the cumulative load capacity of the specimen.

The sum of the masonry and shotcrete load capacities, P_c , was then compared with the load corresponding to the strain condition. Figure 4.2.2 shows a plot of the calculated loads, P_c , vs the actual load measured, P_a , for a diagonal stiffness modulus for the masonry of 1.72E5 psi and a modulus of elasticity for the shotcrete of 5.62E6 psi.

The calculated load capacity, P_c, was larger for all the cases investigated. The calculated loads for the highly strained conditions were much larger than the actual load capacity observed. The calculated values were scattered because constant stiffness moduli for the brick masonry and shotcrete replaced the variable moduli of the experiment.





5. CONCLUSIONS AND RECOMMENDATIONS

Nine shotcrete-treated specimens: three with dry interfaces, three with wet interfaces, three specimens with an epoxy-enhanced interface and one control specimen were tested to investigate the interface bonding characteristics and the extent of brick-shotcrete composite action. Some degree of ductile behavior was exhibited by each of the nine specimens; however, the epoxy-enhanced specimens proved to absorb the most energy without as much damage occurring to the specimens. The dry surfaced specimens were the least ductile with the wet surfaced specimens slightly less ductile than the epoxy surfaced specimens. Less delamination and flexure occurred for the epoxied specimens leading to an indication of more composite action between the brick masonry and the shotcrete.

The ultimate load capacities for all the shotcrete-treated specimens were about the same. The shotcrete treatments assured that the brick masonry reached it's maximum load capacity, as evidenced by vertical cracking through the bricks and mortar. The control specimen without shotcrete cracked along the bed and head mortar joints, not through the brick.

The first half-cycle loading caused a decreased ultimate load capacity for the specimens on the second half-cycle. The decreased reversed load capacity was due to the damage

that occurred during the first half-cycle. A full cycle, first and second half-cycle, load test was required to separate the brick and shotcrete portions.

Better composite action between the brick masonry and the shotcrete was observed for the epoxy surfaced specimens than the wet surfaced and dry surfaced specimens. The dry surfaced specimens exhibited little to no composite action. The epoxy, wet and dry surfaced specimens are regarded as extremely brittle in reference to a well detailed reinforced concrete panel. When considering the design of a repaired or retrofitted wall for dead, live and earthquake loadings where the ultimate load capacity is not exceeded, a wet surface at the interface would provide composite action properties that are as good as that for epoxied surface brick.

The stiffness of the shotcrete is almost 32 times the stiffness of the brick masonry at a 45-degree angle to the bed joints. For single wythe brick masonry panels treated with shotcrete, the shotcrete governs the response of the retrofitted panel resulting in little to no effective contribution by the brick masonry.

The use of the composite action between the shotcrete and brick masonry in analysis is not recommended in situations where a horizontal diaphragm is connected to the shotcrete treatment of the masonry wall because the brick contributes little to the stiffness. If the horizontal diaphragm is not connected to the shotcrete but is connected at or near the interface of the masonry wall, then shear at the interface and flexure of the brick-shotcrete composite should be considered.

The current practice of analysis of a shotcrete reinforced masonry wall with vertical loads carried by the masonry and lateral loads carried by the shotcrete is reasonable.

The ASTM E519-74 test (11) method geometry does not allow a good quantification of the composite action between the two materials but does allow the qualitive determination. The test procedure is not recommended for the investigation of interface bonding characteristics and composite action of shotcrete reinforced brick masonry assemblages.

REFERENCES

- 1. Abel, M. A., "Unreinforced Masonry Buildings," <u>San Fernando, California Earthquake of February 9,</u> <u>1971</u>, U. S. Department of Commerce, National Oceanic and Atmospheric Administration, D.C. 1973, pp. 639-654.
- 2. American Concrete Institute, <u>Building Code Requirements</u> for <u>Reinforced Concrete</u>, (ACI 318-77), ACI Committee 318, Detroit, Michigan, 1977.
- 3. American Concrete Institute, Journal of the American <u>Concrete Institute</u>, "Recommended Practice for Shotcrete," Committee 506, February 1966, pp. 219-246.
- 4. American Concrete Institute, <u>Shotcreting</u>, ACI Publication SP-14, ACI Committee 506, Detroit, Michigan, 1966.
- 5. American Society of Civil Engineers, Journal of the <u>Structural Division</u>, "Failure Hypothesis for Masonry Shear Walls," Felix Y. Yokel and S. George Fattal, Members, ASCE, Volume ____, No. ST3, March 1976, pp. 515-532.
- American Society for Testing and Materials, "Conducting Strength Tests of Panels for Building Construction, Methods of," ASTM Designation E72-80, 1980.
- American Society for Testing and Materials, "Sampling and Testing, Brick and Structural Clay Tile, Methods of," ASTM Designation: C67-66, 1966.
- 8. American Society for Testing and Materials, "Specifications for Concrete Aggregates," ASTM C33-80, 1980.
- 9. American Society for Testing and Materials, "Standard Test Method for Compressive Strength of Cylindrical Concrete Specimens," ANSI/ASTM Designation: C39-80, 1980.
- 10. American Society for Testing and Materials, "Standard Method of Obtaining and Testing Drilled Cores and Sawed Beams of Concrete," ANSI/ASTM Designation: C42-77, 1977.
- 11. American Society for Testing and Materials, "Standard Method of Test for Diagonal Tension (Shear) in Masonry Assemblages," ASTM Designation: E519-74, 1974.
- Concrete Society The, <u>Sprayed Concrete</u>, Proceedings of the Symposium on Sprayed Concrete, London, England, April 15, 1980.
- 13. Ewing, R. D., Johnson, A. W., and Kariotis, J. C., "Seismic Hazards Mitigation in Unreinforced Masonry," Preprint 4849, ASCE Convention, Boston, Mass., April 1979.
- 14. Fatal, S. G., "The Capacity of Unreinforced Masonry Shear Walls Under Membrane Loads," Proceedings of the Earthquake Resistant Masonry Construction: National Workshop, NBS Building Science Section 106, Bolder, Colorado, September 13-16, 1976.
- 15. Foth, U. A., "Earthquake Damage Repair Techniques," San Fernando, California Earthquake of February 9, 1971, U. S. Department of Commerce, National Oceanic and Atmospheric Administration, Washington, D. C., 1973, pp. 685-690.
- 16. Graham, Frank D., <u>Audels Masons and Builders Guide</u>, Guides 1 and 2, Theo. Audel and Co., New York, 1927.
- 17. Jennings, Paul C., "A Trip Report of the American Earthquake Engineering and Hazards Reduction Delegation," Earthquake Engineering and Hazards Reduction in China, National Academy of Sciences, Washington, D.C. 1980.
- 18. Kahn, L. F., "Repair and Strengthening Masonry," Proc.2nd Meeting U. S./Japan Cooperative Research Program on Repair and Retrofit, Building Research Institute, Tsukuba, Japan 1981.
- 19. Lee, Lloyd A., Henry H. Lee, L. P. Nicoletti, "Seismic Rehabilitiation of the California State Capitol West Wing," Preprint, ASCE Convention, San Francisco, California, October 1977.
- 20. Plummer, Harry C., and Leslie J. Reardon, <u>Brick Engineering</u>, <u>Handbook of Design</u>, Structural Clay Products Institute, Washington, D.C., 1939.
- 21. Ryan, T. F., <u>Gunite, A Handbook for Engineers</u>, Cement and Concrete Association, T. H. Brickell and Son Ltd., The Blackmore Press Gillingham, Dorset, London, England, 1973.

- 22. Schneider, R. R., and Dickey, W. L., <u>Reinforced Masonry</u> <u>Design</u>, Prentice-Hall, Englewood Cliffs, New Jersey, 1980.
- 23. Spalding, F. P., A. L. Hyde, and E. F. Robinson, <u>Masonry Structures</u>, John Wiley and Sons, Inc. New York, 1976.
- 24. Wyllie, Loring A., "Strengthening Existing Concrete and Masonry Buildings for Seismic Resistance," Proc. 2nd Meeting U. S./Japan Cooperative Research Program on Repair and Retrofit, Building Research Institute, Tsukuba, Japan 1981.